swamranas. FCC RADIO TEST REPORT Report No. : FR440146I

MIMO <Ant. 8+9(8)>
EUT Mode 802.11ax HE40 Full RU

Plot on Channel 5965 MHz Plot on Channel 6165 MHz

Ref Level 20.00dBm  Offset 255 db Mode FF1 sl Ref Level 20,00 dBm  Offset 25,5 db Mode FF1 sl
Count 100/100
1 Spectrum Emi 1 Spectrum Emission Mask
Uit Ches PRSS Uit Ches PRss
10aRE2 10aRE2
0 0
| \ / 1
] I 1
| | I \
T T ] T
0 B0 tEL- 7 £ Mooz 7 T
(CF 5.965 GHz 1001 pts 16.38 MHz/ n 163,64 MHz | [CFE.185 Gz 1001 pts 1643 MHy/ Span 164.928 Mz
2 Result Summary 2 Result Summary
Sub Block A Center 5.96 Gtz Peak Power -3.62 dBm REW 1,000 MHz Sub Block A Center 6.17 Gtz Peok Power 3,96 dém RBW 1,000 MHz
61,520 MHz 61,040 MHz 1,000 MHz iz .31 dBm - 82,464 MiHz 51345 MHz 1,000 MHz iz .21 dBm - -16.
51440 Mz 40,960 MHz 1000 Mz 5.90364 GHz -60.56 dBm -56.94 dB. 51,848 Mz -41.232 Mz 1000 MHz 610323 GHz -60.46 dBm -56.50 dB -16.50dB
-40.560 Mz -21.480 MHz 1.000 Mz 5.94344 GHz -41.88 dBm -38.26 dB 41.232 MHz 21616 MHz 1000 MHz 614330 GHz -42.78 dBm -38.82d8 188248
-21.480 Mz -20.480 MHz 1.000 MHz 5.94360 GHz 4093 dBm -37.31d8 21616 MHz -205616 MHz 1000 MHiz 6.14347 GHz 41,90 dBm 3754 d8 179448
20,480 Mtz 21430 WHz 1,000 MHz 5.98540 GHz 40,50 dBm 37.29dB 20616 Mtz 21516 Mz 1,000 Miz 618653 GHz 42,07 dBm -3812d8 181248
21,480 Witz 40960 WHz 1,000 MHz 5.98656 GHz 41,74 dBm -38.12dB 21,616 Mtz 41232 Wz 1,000 Mtz 6.18570 GHz 4286 dBm -38.50d8 -18.90dB
40,560 MHz 61,440 MHz 1,000 Mz 6.02636 GHz 6047 dBm -56.86 dB. 41132 Mz 61846 MHz 1.000 MHz 6.22677 GHz 5891 dBm -55.85d8 A595dB
61440 Mz 81920 Wz 1,000 Mtz 6.04487 GHz -60.39 dBm -56.77 dB 61,845 Mz 82464 Mz 1,000 Mz 6.24523 GHz -59.65 dBm -55.69 di 15698
weaty wescy [
06:16:32 P 05/28/2024 06:19:09 P 05/28/2024

Plot on Channel 6405 MHz Plot on Channel 6565 MHz

Reflovel 2000d8m  Offsct 253008 Mode FFT s6L Reflovel 2000d8m  Offsct 2557d8  Mode FFT sl
Caunt 100/100
Uit Ches) oSS Uit Ches) oSS
10aRE2 10aRE2
0 0
7 B 7 I
- t I I
| ‘ | |
4 CEMIT-002_REL D - - M M50 et -
(CF6.405 GHz 001 pts 6.26 MHz/ n 16256 MHz | |CF 6.565 GHz 001 pts 6.14 W/ Span 161,408 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 6.41GHz Pesk Power 4,05 dBm REW 1,000 MHz Sub Block A Center 657 Ghz Pesk Power 335 dBm REW 1,000 MHz
$1.260 Mz 60,960 MHz 1,000 MHz iz -59.76 dBm - 15, 50704 Mz 60528 Mz 1,000 MHz iz -58.99 dBm - BEX
60560 Mz 40640 MHz 1000 MHz 63412 GHz -60.00 dBm -55.95 dB. .95 dB 50528 MHz 40352 MHz 1000 MHz 6.50455 GHz 60.22 dBm -56.86 dB -16.86 dB
40,640 MHz -21.320 MHz 1000 MHz 638360 GHz -41.12 dBm -37.074B | -40.352 Mz -21.176 MHz 1000 MHz 6.54374 GHz -40.04 dBm -36.69 dB -16.69 dB
-21.320 Mz -20320 MHz 1000 MHiz 638376 GHz -40.25 dBm -36.20dB .20 dB -21.176 Mz -20.176 MHz 1000 MHiz 654391 GHz -38.26 dBm -35.90 dB 1590 dB
20320 Mz 21320 Mz 1,000 MHz 6.42624 GHz 41.24 dBm 37.19.dB ) 20,176 Mtz 21176 Mz 1,000 Miz 6.58509 GHz 4035 dBm -37.00d8 -17.00 dB
21320 Mz 40,540 MHz 1,000 MHz 6.426.40 GHz 4221 dBm -38.16 4B ) 21,176 Mitiz 40352 Mz 1,000 Mtz 6.58626 GHz 4134 dBm -37.59d8 -17.99 a8
40,640 MHz 60.960 MHz 1,000 MHz 646588 GHz 5970 dBm -55.65 dB. ! 40352 Mtz 60526 MHz 1.000 MHz 662545 GHz 58.95 dBm -56.64 dB 16,64 dB
60960 WiHz 81280 Mz 1,000 MHz 6.48539 GHz -59.42 dBm -5538 dB 15 60,528 Mtz 50704 Mz 1,000 Mz 6.64062 GHz -59.83 dBm -56.48 di -16.48 dB
[T ] o ooy R
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swamranas. FCC RADIO TEST REPORT Report No. : FR440146I

Plot on Channel 6725 MHz Plot on Channel 6845 MHz

RefLevel 20,00dBm  Offset 25,63 dB Mode FFT s6L RefLevel 20,00dBm  Offset 25,57 dB Mode FFT sGL

Court 100/100 Count 100/100
1 Specrum Emission Mask 1R Avg [l Spectrum Emission Mask 1R Avg
Limit Chs) #hss Limit Chs) #hss
10 4R 108k

0 0

EM AIMIT 002 REL 0 \ EM AIMIT_002REL 0

6725 6Hr 007 pts 163 e/ Span 163.008 MHz | |CF 6,845 GHz 007 pts 1637 WA/ Spon 163712 WH:

2 Result Summary 2 Result Summary

Sub Block A Center 6.72 GHz Peak Power -2.78 dBm REW 1.000 MHz Sub Block A Center 6.84 GHz Peak Power -2.70 dBm REW 1.000 MHz
81,504 MHz 61,128 M 1,000 MHz iz 5031 dBm - 81856 Mz 61392 M 1,000 MHz iz .29 dBm -51. BIE
-61.128 MHz -40.752 Mz 1,000 MHz 6.66395 GHz -59.54 dBm -56.76 dB. -61.392 MHz -40.928 Mz 1,000 MHz 6.78369 GHz -60.47 dBm -57.77dB -17.77d8
40.752 Mz 21376 MHz 1.000 MHz 6.70354 GHz -39.71 dBm -36.93 dB 40,928 Mz 21464 MHz 1.000 MHz 6.82345 GHz -39.75 dBm -37.05d8 -17.05 dB
21376 MHz 20376 MHz 1,000 MHz 6.70371 GHz -38.86 dBm -36.08 dB -21.464 MiHz 20,464 MHz 1,000 MHz 6.82362 GHz -3889dBm -36.18 dB -16.18 d8
20376 MHz 21376 MHz 1,000 MHz 6.74629 GHz -40.61 dBm -37.83 dB 20,464 MKz 21464 MHz 1,000 MHz 6.86638 GHz -40.35 dBm -37.65 dB -17.65 dB
21376 MHz. 40752 MHz 1,000 MHz 6.74646 GHz -41.76 dBm -38.98 dB 21.464 MHz 40928 MHz 1,000 MHz 6.86655 GHz -41.40 dBm -38.70 dB -18.70 dB
20752 Mtz 61.128 MHz 1,000 Mz 6.78605 GHz 5967 dBm -56.80dB 30528 Mtz 61392 MiHz 1,000 Mz 6.90631 GHz 59.95 dBm -5725d8 7548
61.128 MHz 81504 MHz 1,000 MHz 6.80235 GHz -59.47 dBm -56.69 dB 61.392 MHz 81856 MHz 1,000 MHz 6.92383 GHz -59.85 dBm -57.15d8 -17.15d8

featy VR R
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

MIMO <Ant. 8+9(9)>

EUT Mode

802.11ax HE40 Full RU

Plot on Channel 5965 MHz

Plot on Channel 6165 MHz

Ref Level 20.00dBm  Offset 25,69 db Mode FF1 sl Ref Level 20.00dBm  Offset 25.60dB Mode FF1 sl
Count 100/100
1 Spectrum Emission Mas} 1 Spectrum Emission Mask
Uit Ches PRSS Uit Ches PRss
10aRE2 10qa
0 0
i ' f T
] ! I u
] ! !
7 T EM CHMIT 002
(CF 5.965 GHz 1001 pts 18.52 MHz/ Span 165.288 MHz | |CF 6.165 GHz 1001 pts 16.44 MHy/ Span 164.352 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 5.96 Gtz Peak Power 4.28 dBm REW 1,000 MHz Sub Block A Center 6.17 Gtz PeokPower 4,17 dém RBW 1,000 MHz
82,624 MHz 51965 MHz 1,000 MHz iz .05 dBm 82,176 Mz 61532 MHz 1,000 MHz iz .24 dBm -57.
61568 MHz 41312 Mz 1000 Mz 5.90311 GHz -61.50 dBm 51632 Mz -41.088 MHz 1000 MHz 6.10345 GHz 61.48 dBm 573048
41312 MHz -21.656 MHz 1.000 Mz 5.94326 GHz 4230 dBm 41,088 MHz -21.544 MHz 1000 MHz 614337 GHz -41.30 dBm 371248
-21.656 Mz 20656 MHz 1.000 MHz 5.94343 GHz -A1.48 dBm 21544 MHz -20544 MHz 1000 MHiz 6.14354 GHz -40.45 dBm 3628 dB
20,656 Mz 21656 MHz 1,000 MHz 598557 GHz 42,46 dBm 20544 Witz 21544 Mz 1,000 Miz 6.18646 GHz -33.36 dBm -35.19d8
21656 Mtz 41312 Wz 1,000 MHz 5.98574 GHz 43.40 dBm 21,544 Mitiz 41088 MHz 1,000 Mtz 6.18663 GHz -40.14 dBm -35.56 dB
41312 MHz 61.968 MHz 1,000 MHz 6.02689 GHz 6151 dBm 41,088 MHz 51,632 MHz 1,000 MHz 6.22655 GHz 6122 dBm 57.05dB
61,968 Mz 82624 Wz 1,000 Mtz 6.03911 GHz -61.37 dBm 61,632 Mz 82176 Mz 1,000 Mz 6.24463 GHz -61.21 dBm -57.03 dB
v, R
05:17:20 P 05/28/2024 05:19:58 P 05/28/2024
Ref Level 20.00dBm  Offset 2563 db Mode FF1 sl Ref Level 20,00 dBm  Offset 25,79 dB Mode FF1 s6L
Caunt 100/100
Uit Ches PRss Uit Ches PRss
10aRE2 10qa
0 0
[ | f |
|
|
T T T
EM CHMIT 002 REL O T EM CHMIT 002 REL O -
(CF 6.405 GHz 1001 pts 16,52 MHz/ Span 165.184 MHz | |CF 6.565 GHz 1001 pts 1638 MHy/ i 163.84 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 6.41 Gtz Peok Power 4.10d8m REW 1,000 MHz Sub Block A Center 657 Gtz Peok Power 4,18 dém RBW 1,000 MHz
82592 MHz 51944 Mz 1,000 MHz iz . - . 61,520 MHz 61,040 MHz 1,000 MHz iz -59.83 dBm
51,504 Mz -41.296 MHz 1000 MHz 634314 GHz -60.78 dBm -56.68 -16.68dB 51440 Mz 40,960 MHz 1000 MHz 6.50364 GHz 6149 dBm 573148
41296 Mz -21.648 MHz 1000 MHz 638327 GHz 4233 dBm -33.23dB 182348 -40.560 Mz -21.480 MHz 1000 MHz 6.54344 GHz -41.47 dBm 372948
21648 MHz -20.648 MHz 1000 MHiz 638344 GHz -A1.42 dBm 373248 173248 -21.480 Mtz -20.480 MHz 1000 MHiz 654360 GHz -40.50 dBm -3632d8
20,648 Mtz 21546 MHz 1,000 MHz 6.42656 GHz 41,63 dBm 3753 dB 1753 d8 20,480 Witz 21430 MHz 1,000 Miz 6.58640 GHz 40,84 dBm -36.66
21,648 Witz 41.29 WHz 1,000 MHz 6.42673 GHz 4252 dBm 3842 dB -18.42dB 21,480 Mitiz 40.960 WHz 1,000 Mtz 6.58656 GHz -41.76 dBm -3758d8
41,296 MHz 61.944 MHz 1,000 MHz 6.46685 GHz 61.0TdBm 56.91dB 1691 dB 40,960 Mtz 61,440 MHz 1.000 MHz 662636 GHz 61.11 dBm -56.93 dB
61,844 Mz 82592 Wz 1,000 Mz 6.48701 GHz -60.83 dBm -56.713 dB 16.73 dB 61440 Mz 81920 Mz 1,000 Mz 6.64667 GHz -60.95 dBm -56.77 di
o . v, R
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swamranas. FCC RADIO TEST REPORT Report No. : FR440146I

Plot on Channel 6725 MHz Plot on Channel 6845 MHz

Ref Level 2000 dBm  Offset 25,86 dB Mode FFT SGL Ref Level 2000 dBm  Offset 25,81 dB Mode FFT SGL
Count 100/100 Caunt 100/100
1 Spectrum Emission Mask 1Rm Avg 1 Spectrum Emission Mask 1R Avg
10 dBR20 104B520
0 0

EN CEMIT_002_RREL EN CEMIT_002_RREL

6725 6Hr 007 pts 645 MHz/ ipon 164 48 MHz | |CF 6,845 G 007 pts 1651 My Span 165.12 WAz
2 Result Summary 2 Result Summary
Sub Block A Center 6.72 GHz Peak Power -3.68 dBm REW 1.000 MHz Sub Block A Center 6.84 GHz Peak Power -3.85 dBm REW 1.000 MHz
82,040 Mk 615630 M 1,000 MHz iz -50.65 dBm - 82,560 Mz 61920 Mz 1,000 MHz iz -5,
61,680 MHz -41.120 MHz 1,000 MHz 6.66340 GHz -60.02 dBm -56.34 dB 61,920 MHz -41.280 MHz 1,000 MHz 6.78316 GHz -59.94 dBm -56.09 dB -16.08 dB
41.120 MHz 21560 MHz 1.000 MHz 6.70336 GHz -41.31dBm -31.64 dB 41.280 Mz 21640 MHz 1.000 MHz 6.82328 GHz -41.75 dBm -37.90dB -17.50 dB
-21.560 MHz 20,560 MHz 1,000 MHz 6.70352 GHz -40.32 dBm -36.64 dB -21.640 MiHz 20,640 MHz 1,000 MHz 6.82344 GHz -A0.84 dBm -36.98 dB -16.98 dB
20560 MHz 21560 MHz 1,000 MHz 6.74648 GHz -40.55 dBm -36.87 dB 20,640 MHz 21640 MHz 1,000 MHz 6.86656 GHz -41.28 dBm -37.43 dB -17.43 dB
21560 MHz. 41120 MHz 1,000 MHz 6.74664 GHz -41.53 dBm -31.85 dB 21,640 MHz 41.280 MHz 1,000 MHz 6.86672 GHz -42.26 dBm -38.40 dB -18.40 dB
41120 Mtz 61,680 MHz 1,000 Mz 6.78660 GHz 5990 dBm 56.23dB 41,780 MHz 61920 MHz 1,000 Mz 6.00684 GHz 5956 dBm -5571dB 1571 dB
61.680 MHz 82.240 MHz 1,000 MHz 6.80617 GHz -59.71 dBm -56.04 dB 61.920 MHz 82560 MHz 1,000 MHz 6.92731 GHz -59.27 dBm -55.42 d8 -15.42 d8
sty R 2 ey NN 50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

MIMO <Ant. 8+9(8)>

EUT Mode 802.11ax HE80 Full RU

Plot on Channel 5985 MHz

tiVie Spectrum

RefLevel 20.00dBm  Offset 25.44 dB

Plot on Channel 6145 MHz

tiVie Spectrum

RefLevel 20.00dBm  Offset 25.54 dB

Mode FF1 sl Mode FF1 sl
Count 100/100
1 Spectrum Emission Mas} 1 Spectrum Emission Mask
Uit Ches PRSS Uit Ches PRss
10 gBfHEX 10 apf2
0 0
T = ™~ e ™
| | | |
| | | |
P | | . | 1
e TiidiT_002_keL o £ “UFAIT_002_RELD
(CF 5.985 Ghz 1001 pts 3250 NHz/ Span325.888 MHz | |CF 6.145 GHz 1001 pts 3258 MHy/ n 325.76 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 5.99 Gtz Peak Power 5.69 dBm REW 1,000 MHz Sub Block A Center 6,14 Gtz Peok Power 6.3 dém RBW 1,000 MHz
162944 MHz -122.308 MHz 1,000 MHz iz .89 dBm ; 162880 MHz -122.160 MHz 1,000 MHz iz . -
122,208 MHz 81472 MHz 1000 Mz 86295 GHz -61.02 dBm -55.32dB 153248 122,160 MHz 81.440 Mz 1000 MHz 6.02300 GHz 60.71 dBm 5439
-B1472 MHz 41736 MHz 1.000 Mz 5.94310 GHz 4201 dBm -36.32dB -1632dB -B1.440 MHz 41720 MHz 1000 MHz 610312 GHz 43,09 dBm -36.76 dB
41736 MHz 40736 MHz 1.000 MHz 5.94343 GHz 4112 dBm -35.42dB 154248 -41.720 MHz 40720 MHz 1000 MHiz 610345 GHz 4233 dBm -36.00
40736 MHz 41.736 MHz 1,000 MHz 6.02657 GHz 4158 dBm 5.89 dB 15,89 dB 0720 MHz 41720 MHz 1,000 Miz 6.18655 GHz 42,60 dBm -3631d8
41736 MHz 81.472 Mz 1000 MHiz 6.02690 GHz -42.16 dBm 36.47 dB -16.47dB 41720 MHz 81.440 WHz 1,000 MHz 618588 GHz -43.20 dBm 36.87 dB
81472 MHz 122.208 WHz 1,000 Mz 610705 GHz 60.70 dBm 55.00 dB 15.00 dB B1.440 MHz 122160 WHz 1.000 MHz 6.26700 GHz 58.84 dBm 5361 dB
122.208 Mz 162944 MHz 1,000 Mtz 6.10867 GHz -60.59 dBm 54.89 dB 14.89 dB 122.160 Mz 162,380 MHz 1,000 Mz 6.28166 GHz -59.86 dBm -5353d
poaty [ |
06:37:51 P 05/28/2024 06:41:06 P 05/28/2024
Ref Level 20.00dBm  Offset 2562 b Mode FF1 sl
Count 100/100
Uit Ches PRss
10aRE2
0
[ — T
i
I T
[ |
o J |
0 i 002_keL o
(CF6.385 Ghz 1001 pts 32,59 MHz/ Span 325.888 Mz
2 Result Summary
Sub Block A Center 638 Gtz Peok Power 5,70 dBm REW 1,000 MHz
162944 MHz -122.308 MHz 1,000 MHz iz .15 dBm - v
122,208 MHz 81472 MHz 1000 MHz 6.26295 GHz -60.16 dBm -54.46 i 144648
-B1472 MHz 41736 MHz 1000 MHz 634310 GHz -41.59 dBm -35.80 -1589d8
41736 MHz 40736 MHz 1000 MHiz 631343 GHz -40.54 dBm -35.24dB 152448
40736 MHz 41.736 MHz 1,000 Miz 6.42657 GHz 4232 dBm 6.62 B 1662d8
41736 Mz 81472 MHz 1,000 Mz 6.42650 GHz 43.06 dBm 37.36 dB 17368
1472 MHz 122208 WHz 1,000 MHz 650705 GHz 5933 dBm 5363 dB 1363 dB
122.208 Mz 162944 MHz 1,000 Mz 6.51617 GHz -60.39 dBm 54.68 dB 14688
on o
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swamranas. FCC RADIO TEST REPORT Report No. : FR440146I

Plot on Channel 6625 MHz Plot on Channel 6705 MHz

£ £
o X

RefLevel 20,00dBm  Offset 25,66 dB Mode FFT s6L RefLevel 20,00dBm  Offset 25,66 dB Mode FFT sGL

Count 100/100 Count 100/100
1 Spectrum Emission Mask 1 Avg [l Spectrum Emission Mask 1R

Limit Che #hss Limit Che #hss
104pE20 10apf20
o o

£ FIMIT_002_RELD
F6.625 G 007 pts 32,58 WHz/ Span325.888 MHz | |CF 6,705 GHz 007 pts 3256 MAy/ Spon 325,632 WH:
2 Result Summary 2 Result Summary
Sub Block A Center 6.63 GHz Peak Power -5.11 dBm REW 1.000 MHz Sub Block A Center 6.71GHz Peak Power 4.95 dBm REW 1.000 MHz
162940 MHz -172.208 MHz 1,000 MHz iz 5037 dBm E 162816 MHz 22112 MHe 1,000 MHz iz .00 dBm - 15
-122.208 MHz 81472 MHz 1,000 MHz 6.50295 GHz -60.57 dBm -55.45dB. 122112 MHz -81.408 MHz 1,000 MHz 6.58305 GHz 60.11 dBm -55.15.d8 -15.15d8
81472 MHz 41736 MHz 1.000 MHz 6.58310 GHz -40.95 dBm -35.84 dB -81.408 MHz -41.704 MHz 1.000 MHz 6.66313 GHz -40.47 dBm -35.51 dB
41736 MHz 40736 MHz 1,000 MHz 6.58343 GHz -40.37 dBm -35.26dB 41704 MHz 40704 MHz 1,000 MHz 6.66346 GHz -39.89dBm -34.54 dB
40736 MHz 41736 MHz 1,000 MHz 6.66657 GHz -42.37 dBm -31.25dB 40.704 MHz 41704 MHz 1,000 MHz 6.74654 GHz -41.98 dBm 37.03dB
#1736 MHz 81472 MHz 1,000 MHz 6.66690 GHz -43.41 dBm -38.30 dB 41704 MHz 81,408 MHz 1,000 MHz 6.74687 GHz -43.12 dBm 38.17 dB
1472 MHiz 122.308 WHz 1,000 Mz 6.74705 GHz 604TdBm -55.30dB 51408 Mz 22112 MHz 1,000 Mz 6.82695 GHz 59.95 dBm -55.01dB
122.208 MHz 162.944 MHz 1,000 MHz 6.75617 GHz -60.30 dBm -55.18 dB 122112 MHz 162816 MHz 1,000 MHz 6.83574 GHz -59.1 dBm -54.76 dB
s R |
06:48:32 B 05/28/2024 06:51:52 B 05/28/2024

Plot on Channel 6785 MHz

O

L]
Ref Level 20,00 dBm  Offset 25,68 1B Mode FFT s6L
Count 100/100
it Ches!
104B520
0.
7 N gl
i |
t T
I |
| i
i NI D02 LD 7
(CF6.785 G 007 pts 3254 MHz/ Span 325376 MHz
2 Result Summary
Sub Block A Center 6.79 GHz Peak Power -5.18 dBm REW 1.000 MHz
162688 MHz 172016 MHz 1,000 MHz iz -50.82 dBm E 14,
122016 MHz 81304 MHz 1,000 MHz 6.66315 GHz -59.92 dBm -54.74 dB -14.74dB
-£1.341 MHz 41,672 MHz 1.000 MHz 6.74317 GHz -40.39 dBm
41672 MHz 0,672 MHz 1,000 MHz 6.74349 GHz -39.71dBm
#0672 MHz 41672 MHz 1,000 MHz 6.82651 GHz -41.42 dBm
41672 MHz 81344 MHz 1,000 MHz 6.82683 GHz -42.57 dBm
B1.344 MHz 122016 MHz 1.000 MHz 6.00685 GHz 5954 dBm
122,016 MHz 162.688 MHz 1,000 MHz 6.91661 GHz -59.48 dBm

06:54:17 BM  05/28/2024
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swamranas. FCC RADIO TEST REPORT Report No. : FR440146I

MIMO <Ant. 8+9(9)>
EUT Mode 802.11ax HE80 Full RU

Plot on Channel 5985 MHz Plot on Channel 6145 MHz

Reflovel 2000d8m  Offsct 257208 Mode FF1 s6L Reflovel 2000d8m  Offsct 2581d8  Mode FFT s6L
Count 100/100 Count 100/100
Uit Ches) oSS
10aRE2
0 0
o = R s — —— —
I | [ |
i ‘ \ I
F"T\:Inl;\ T_002_REL O 7 Y 08 0T ooz ReL o
CF5.885 Gz 1001 pts 32,74 MHe/ Span 327420 Mz | |GF6.145 GHz 001 pts 32.76 W/ Span 327,608 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 5.99 Ghz Peak Power 597 dBm REW 1,000 MHz Sub Block A Center 6.14 Ghz Pesk Power 6.3 dBm REW 1,000 Mz
161712 Mz 122784 Wikz 1,000 Mz iz .53 dBm - 14, 163904 Mz 122928 WHz 1,000 MHz iz .06 dBm - BL
122784 Miz -B1.856 MHz 1000 Mz 5.86238 GHz -60.77 dBm -54.81 dB -14.81d8 -121.928 Miz -81.952 MHz 1000 MHz 6.02224 GHz 61.26 dBm -55.03 B -15.03dB
-B1.856 MHz 41528 MHz 1.000 Mz 5.94291 GHz -41.70 dBm -3573dB 15738 -51.952 MHz 41576 MHz 1000 MHz 6.10286 GHz -42.24 dBm -36.01 dB -16.01 dB
-41.928 MHz 40528 MHz 1.000 MHz 5.94324 GHz 4101 dBm -35.05dB 150548 41976 MHz 40576 MHz 1000 MHiz 6.10313 GHz -41.46 dBm -35.224d8 152248
40.928 MHz 41.928 Mz 1000 Mz 6.02676 GHz -41.95 dBm -36.03 dB -16.03dB 40976 MHz 41.976 Mz 1,000 MHz 618681 GHz 4219 dBm -35.96 dB 1596 dB
41928 MHz 81.856 MHz 1000 MHiz 6.02709 GHz 4281 dBm -36.88 dB -16.83dB 41976 MHz 81.952 MHz 1,000 MHz 618714 GHz -42.97 dBm -36.74 dB 1674 dB
81856 MHz 122784 WHz 1,000 Mz 610762 GHz 61.07 dBm -55.10dB A510dB 1952 MHz 122928 WHz 1.000 MHz 6.26776 GHz -60.38 dBm -5475d8 47548
122,784 Mz 163,712 Mtz 1,000 MHz 611122 GHz -61.00 dBm -55.03 dB -15.03 dB 122.928 Mz 163.904 Mtz 1,000 Mz 6.20891 GHz -60.86 dBm -54.62dB 1463 d8
vty s OB
05:38:39 P 05/28/2024 05:41:55 P 05/28/2024

Plot on Channel 6385 MHz

RefLevel 20,00dBm  Offset 2569 dB Mode FFT s6L

Count 100/100
Uit Ches #
10aRE2
0
[ N
|
|
Il
f |
bEM “(IMIT_002_REL O
(CF6.385 Ghz 1001 pts 32.67 MHa/ Span 326,656 Mz
2 Result Summary
Sub Block A Center 638 Gtz Peok Power 6,38 dBm REW 1,000 MHz
-163328 MHz -122.4% MHz 1,000 MHz iz .69 dBm - g
122496 Miz -B1.664 MHz 1000 MHz 6.26267 GHz -60.88 dBm -54.50 dB
-B1664 MHz 41832 MHz 1000 MHz 634300 GHz 4211 dBm -35.74dB
41831 MHz 40832 MHz 1000 MHiz 631333 GHz 41289 dBm -34.91dB
40332 MHz 41832 MHz 1,000 Miz 6.42667 GHz 4171 dBm 353348
41332 MHz 81,664 MHz 1,000 Mtz 6.42700 GHz 42.54 dBm -36.17dB
1664 MHz 122,49 WHz 1,000 MHz 650733 GHz -61.00 dBm 54,62 dB
122,496 MHz 163328 MHz 1,000 Mz 6.52236 GHz -62.51 dBm -56.13 dB

[
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Plot on Channel 6625 MHz Plot on Channel 6705 MHz

£ £
o X

RefLevel 20,00dBm  Offset 25,87 dB Mode FFT s6L RefLevel 20,00dBm  Offset 25,87 dB Mode FFT sGL

Count 100/100 Count 100/100
it Ches! #pss it Ches! #pss
104BEE2% 104pE20
0. 0.
I = — [ =
i 1| ' ]*
/ | |
| ‘. | ‘
18 TIRIT_002_REL 0 \
/ \ 7
F6.625 G 007 pts 3274 WA/ Span327.420 MHz | |CF 6,705 GHz 007 pts 3263 WAy Spon 326,272 WH:
2 Result Summary 2 Result Summary
Sub Block A Center 6.63 GHz Peak Power -6.18 dBm REW 1.000 MHz Sub Block A Center 6.71GHz Peak Power -5.99 dBm REW 1.000 MHz
163712 MHz 172784 MHz 1,000 MHz iz -50.50 dBm E 13, 163136 MHz 172352 MHe 1,000 MHz iz .41 dBm - 14,
122784 MHz -81.856 MHz 1,000 MHz 6.50238 GHz -60.82 dBm -122.352 MHz 81,568 MHz 1,000 MHz 6.58281 GHz -60.49 dBm -54.50 dB -14.50 dB
-81.856 MHz 41,928 MHz 1.000 MHz 6.58291 GHz -42.02 dBm -81.568 MHz -41.784 MHz 1.000 MHz 6.66305 GHz -41.55 dBm -35.55 dB -15.55 dB
41928 MHz 40528 MHz 1,000 MHz 6.58324 GHz -41.10dBm 41784 MHz 40784 MHz 1,000 MHz 6.66338 GHz -40.62 dBm -34.62dB -1462d8
40928 MHz 41928 MHz 1,000 MHz 6.66676 GHz -41.54 dBm 40784 MHz 41.784 MHz 1,000 MHz 6.74662 GHz -41.05 dBm -35.05 dB -15.05 dB
41928 MHz 81.856 MHz 1,000 MHz 6.66709 GHz -42.41 dBm 41784 MHz 81,568 MHz 1,000 MHz 6.74695 GHz -41.89 dBm -35.90 dB -15.90 dB
51856 Mz 122784 WHz 1,000 Mz 6.74762 GHz 6045 dBm 51568 Mz 122352 WHz 1,000 Mz 6.82719 GHz 59.99 dBm -53.99d8 -1399d8
122784 MHz 163.712 MHz 1,000 MHz 6.74860 GHz -60.44 dBm 122352 MHz 163.136 MHz 1,000 MHz 6.83665 GHz -59.89 dBm -53.90 dB -13.90 dB
VBN e
05:45:22 P 05/28/2024 05:52:42 BM 05/28/2024

Plot on Channel 6785 MHz

O

X
Ref Level 20,00 dBm  Offset 25,90 4B Mode FFT s6L
Count 100/100
it Ches!
104B520
0.
| B
I T
(CF6.785 G 007 pts 3277 W/ pon 327 68 MHz
2 Result Summary
Sub Block A Center 6.79 GHz Peak Power -5.94 dBm REW 1.000 MHz
163840 MHz 172880 MHz 1,000 MHz iz .11 dBm
-122.880 MHz 81920 MHz 1,000 MHz 6.66228 GHz -60.19 dBm
-81.920 MHz -41.960 MHz 1.000 MHz 6.74288 GHz -41.66 dBm
-41.960 MHz 40,960 MHz 1,000 MHz 6.74321 GHz -40.81 dBm
#0960 MHz 41.960 MHz 1,000 MHz 6.82679 GHz -41.51 dBm
41960 MHz £1.920 MHz 1,000 MHz 6.82712 GHz -42.33 dBm
£1.920 MHz 122880 MHz 1.000 MHz 6.90772 GHz 59,66 dBm
122880 MHz 163,840 MHz 1,000 MHz 6.92148 GHz -59.58 dBm

05:55:07 BM  05/28/2024

TEL: 886-3-327-0868 Page Number 1 A2-40 of 42
FAX: 886-3-327-0855
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MIMO <Ant. 8+9(8)>

EUT Mode 802.11ax HE160 Full RU

Plot on Channel 6025 MHz Plot on Channel 6185 MHz

Ref Level 20,00 dBm  Offset 25,5 db Mode FF1 sl Ref Level 20.00dBm  Offset 25,65 B Mode FF1 sl
Count 100/100 Count 100/100
' Spectrum Emission Mask 1Rm Avg
Uit Ches PRss
10.aBR2%
o, o,

£ i o £ i o

CF6.025 GHz 1001 pts 56,12 MHz/ Span 661,248 MHz | |CF 6,185 GHz 001 pts 66.37 M/ Span 63,744 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 6.03 Ghz Peak Power -5.72dBm REW 2,000 MHz Sub Block A Center 6.18 Ghz Pesk Power 5,68 dBm REW 2,000 MHz
Nor
330624 MHz -247.968 ke 2000 Mz iz -59.20 dBm E 13, 331872 Mz -248.904 WiHz 2000 MHz iz -59.44 dBm - BED
-247.968 Mz 165312 MHz 2.000 MHz 5.77736 GHz 59,65 dBm -53.92dB -248.904 Mz -165.336 MHz 2,000 MHz 5.93643 GHz -53.44 dBm -53.76 B -1376dB
165312 Miz 83656 MHz 2.000 MHz 5.94101 GHz -40.10 dBm -3438dB -165.936 Miz -83.968 MHz 2000 MHz 6.10070 GHz -40.09 dBm -34.41 d8 -14.41d8
61656 MHz 82656 MHz 2,000 Mtz 5.94184 GHz 3529 dBm -33157dB -61.968 MHz 82568 MHz 2,000 MHz 610153 GHz 38,47 dBm -33.80 4B 138048
BL6SE MHz 83656 MHz 2,000 Mtz 6.10816 GHz 3889 dBm 331748 B2.968 Mz 83.968 WHz 2000 MHz 6.26847 GHz 38,15 dBm -33.48d8 134848
81656 Miz 165,312 Mz 2000 Mz 6.10899 GHz 3973 dBm -34.01 dB 83,968 MHz 165.936 MHz 2,000 Mtz 6.26330 GHz -33.88 dBm -34.20d8 14.20d8
165,312 MHz 247968 WHz 2,000 MHz 627264 GHz 58,60 dBm 5288 dB 165.936 Mz 248,904 MHz 2,000 MHz 643357 GHz 58.44 dBm 5276 dB 12768
247.958 Mz 330,624 MHz 2000 MHz 629247 GHz -58.46 dBm -5274 dB 248.904 MHz 331872 MHz 2,000 Mz 6.51588 GHz -58.13 dBm -52.46 di 1246 d8
vty oo, DN
06:57:03 P 05/28/2024 07:00:13 P 05/28/2024

Plot on Channel 6345 MHz Plot on Channel 6665 MHz

RefLevel 20.00dBm  Offset 25,75 dB Mode FFT s6L RefLevel 20.00dBm  Offset 25,74 dB Mode FFT S6L

Count 100/100 Caunt 100/100
Uit Ches PRss Uit Ches PRss
10.aBR2% 10qab2
o, o,

i Tl _ooz_te_o 7 T e I D LT
o —— — ~ T == e
6385 Gz 001 pts 65.97 MHz/ Span 859.712 MHz | |CF 6,665 GHz 001 pts 65.74 W/ Span 657,408 MKz
2 Result Summary 2 Result Summary
Sub Block A Center 634 Ghz Pesk Power 5,93 dBm REW 2,000 MHz Sub Block A Center 6,67 Ghz Pesk Power 5,10 dBm REW 2,000 MHz
Nor
-329.856 MHz 247392 WHz 2000 MHz iz -59.28 dBm E 3. 328704 Mz 26528 MHz 2000 MHz iz -58.11 dém - BET
-247.392 Mz -164.528 MHz 2,000 MHz 6.09794 GHz 5928 dBm -5335dB 133548 -286.528 Mz 164352 MHz 2,000 MHz 6.41830 GHz -58.15dBm -53.05 dB -13.05dB
-164.928 Miz 83464 MHz 2.000 MHz 6.26120 GHz -39.47 dBm 3354 dB -1354d8 -164.352 Miz 3,176 MHz 2000 MHz 6.58149 GHz -37.96 dBm -32.86 dB 1286 dB
61464 MHz BL464 MHz 2,000 MHz 6.26204 GHz 3880 dBm -3287dB 128748 -£1176 MHz BL176 MHz 2,000 MHz 658232 GHz 3718 dBm -32.08 8 1208 dB
BLAG4 MHz B3.464 Mz 2,000 MHz 6.42796 GHz 3972 dBm -3379.dB 137948 BLIT6 MHz 83.176 MHz 2000 MHz 6.74768 GHz 39,53 dBm -34.42 dB 1442 d8
83464 MHz 164928 WHz 2,000 MHz 6.42880 GHz -40.44 dBm -34.51dB 145148 3,176 MHz 164352 MHz 2000 MHz 6.74851 GHz -40.82 dBm -35.72dB -15.72 dB
164,928 MHz 247352 WHz 2,000 MHz 6.50206 GHz -59.19 dBm -53.26dB 1326dB 164352 Mz 46518 MHz 2,000 MHz 691120 GHz 57.65 dBm -5254d8 1254d8
24739 Mz 329856 MHz 2000 MHz 6.59272 GHz -59.03 dBm -53.10dB 131048 246528 MHz 328,704 MHz 2,000 Mz 6.99272 GHz -51.27 dBm -52.17d8 121748
vty - v, R
07:02:59 P 05/28/2024 07:05:05 P 05/28/2024
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MIMO <Ant. 8+9(9)>
EUT Mode 802.11ax HE160 Full RU

Plot on Channel 6025 MHz Plot on Channel 6185 MHz

RefLevel 20,00dBm  Offset 25,86 dB Mode FFT s6L RefLevel 20.00dBm  Offset 2592 dB Mode FFT s6L

Count 100/100 Count 100/100
' Spectrum Emission Mask 1Rm Avg
Uit Ches PRss
10.aBR2%
o, o,

AT o

CF6.025 GHz 1001 pts 55,74 MHz/ Span 857.408 MHz | |CF6.185 GHz 001 pts 65,84 W/ Span 858,368 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 6.03 Ghz Peak Power 5,60 dBm REW 2,000 MHz Sub Block A Center 6.18 Ghz Pesk Power 5,87 dBm REW 2,000 MHz
Nor
328704 Mz 26528 MHz 2000 Mz iz -57.79 dBm E A2 -325.184 Mz 246,888 WHz 2000 MHz iz -58.21 dém - 3.
-286.528 Mz 164352 MHz 2.000 MHz 5.77880 GHz -59.24 dBm -53.64 dB -1364dB -246.888 Mz 164592 MHz 2,000 MHz 5.93844 GHz -59.25dBm 533848 -1338dB
-164.352 Miz 83176 MHz 2.000 MHz 5.94149 GHz -38.95 dBm 333548 133548 -164.592 Miz -83.2% MHz 2.000 MHz 610137 GHz -39.35dBm 334848 134348
-£1176 MHz BL176 MHz 2,000 Mtz 5.94232 GHz 3813 dBm -3253dB 125348 61296 MHz 229 MHz 2,000 MHz 6.10220 GHz 3851 dBm 3264 dB 126448
BLI76 MHz 83176 MHz 2,000 Mtz 6.10768 GHz -38.66 dBm -33.06 dB 13,0648 2296 MHz 83295 MHz 2000 MHz 6.26780 GHz 38,66 dBm -3279dB 127948
B1.176 MHz 164352 WHz 2,000 Mtz 6.10851 GHz -39.56 dBm -33.96 dB 1396 dB £3.296 MHz 164592 MHz 2000 MHz 6.26863 GHz <39.60 dBm 3373 dB 13.73dB
164352 MHz 245528 WHz 2,000 MHz 627120 GHz 5870 dBm 53.10dB 1310dB 164.592 Mz 246388 MHz 2,000 MHz 643156 GHz 5859 dBm 5272d8 A172dB
246528 Mz 328,704 MHz 2000 MHz 631130 GHz -58.66 dBm -53.06 dB 13.06d8 246,888 MHz 329,184 MHz 2,000 Mz 6.51385 GHz -58.52 dBm -52.65 di 1265d8
sy N o O0S0 ooy DN 5 USE
05:57:44 P 05/28/2024 06:01:01 P 05/28/2024

Plot on Channel 6345 MHz Plot on Channel 6665 MHz

RefLevel 20.00dBm  Offset 2592 dB Mode FFT s6L RefLevel 20.00dBm  Offset 2594 dB Mode FFT S6L

Count 100/100 Caunt 100/100
Uit Ches PRss Uit Ches PRss
10.aBR2% 10qab2
o, o,
= —

£ (AT 002 REL O

— — T —
CFE.345 Ghz 1001 pts 65,14 MHz/ 661,84 MHz | (CF6.685 Gz 1001 pts 65.86 MHy/ i 856,56 MHz
2 Result Summary 2 Result Summary
Sub Block A Center 634 Gtz Peok Power 6.47 dBm REW 2.000 MHz Sub Block A Center 667 Gtz Peok Power 5,76 dém RBW 2,000 MHz
No
-330.720 MHz 28,040 MHz 2,000 MHz iz -59.07 dBm - A2 -329.280 MHz 26560 MHz 2,000 MHz iz L B
-248.040 Mz -165.360 MHz 2,000 MHz 6.09729 GHz -59.24 dBm 246.950 MHz 164,640 MHz 2,000 MHz 6.41837 GHz -58.24 dBm 5248 d8
~165.360 Miz 83,680 MHz 2.000 MHz 6.26099 GHz -40.19 dBm 164,640 Miz 83320 MHz 2.000 MHz 6.58135 GHz -39.42 dBm 33
-61680 MHz 82680 MHz 2,000 MHz 6.26182 GHz 9.4 dBm 61320 MHz 82320 MHz 2000 MHz 658218 GHz 3831 dBm 3255 dB
52680 MHz 83,680 MHz 2000 MHz 6.42818 GHz 3974 dBm 82320 MHz £3.320 WHz 2,000 Miz 6.74782 GHz 3842 dBm -
53,680 MHz 165360 MHz 2000 MHz 6.42901 GHz -40.72 dBm 83320 MHz 164640 MHz 2,000 Mtz 6.74865 GHz -33.,63 dBm -3387d8
165.360 MHz 248040 MHz 2000 MHz 6.59271 GHz 5951 dBm 164,640 MHz 246,960 MHz 2,000 MHz 691163 GHz 57.88 dBm 521748
248,040 MHz 330720 MHz 2,000 Mtz 6.54496 GHz -59.51 dBm 246,960 MHz 329.280 MHz 2,000 Mz 6.97946 GHz -57.30 dBm -5154d8
o [
06:03:48 P 05/28/2024 06:05:55 P 05/28/2024
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL: 886-3-327-0868 Page Number :BlofB1
FAX: 886-3-327-0855



<Original>

EUT Information

Report NO : 440146
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1001
90T
80T
70T
% 60-\ CISPR:OPA imitat Main Ports
Joa -
© BTN .
£ s50f e - i CISPR > [Limitiat Main Plorts
% 1 . : . !
()
-
40t 4 L SFRABRE
*¢
| " ‘I‘ RV PN,
3071
20T
10T
0 } } } —+——— } } +— } }
150k 3004000 8001M 2M 3M 4M5M6 8 10M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.199500 34.53 53.63 19.10 | L1 OFF 19.8
0.199500 39.43 63.63 2420 | L1 OFF 19.8
0.393000 33.22 48.00 14.78 | L1 OFF 19.8
0.393000 40.68 58.00 1732 | L1 OFF 19.8
0.406500 31.57 47.72 16.15 | L1 OFF 19.8
0.406500 39.78 57.72 1794 | L1 OFF 19.8
0.483000 28.59 46.29 17.70 | L1 OFF 19.8
0.483000 36.96 56.29 19.33 | L1 OFF 19.8
0.548250 29.22 46.00 16.78 | L1 OFF 19.8
0.548250 37.73 56.00 18.27 | L1 OFF 19.8
0.604500 32.86 46.00 13.14 | L1 OFF 19.8
0.604500 41.68 56.00 14.32 | L1 OFF 19.8
0.633750 36.90 46.00 9.10 | L1 OFF 19.8
0.633750 44.23 56.00 11.77 | L1 OFF 19.8
0.685500 32.44 46.00 1356 | L1 OFF 19.8
0.685500 41.24 56.00 14.76 | L1 OFF 19.8
0.795750 26.57 46.00 1943 | L1 OFF 19.8
0.795750 36.50 56.00 19.50 | L1 OFF 19.8
0.890250 29.57 46.00 16.43 | L1 OFF 19.8
0.890250 36.96 56.00 19.04 | L1 OFF 19.8
0.915000 29.27 46.00 16.73 | L1 OFF 19.8




0.915000 35.97 --- 56.00 20.03 | L1 OFF 19.8
1.016250 --- 30.82 46.00 15.18 | L1 OFF 19.8
1.016250 39.69 --- 56.00 16.31 | L1 OFF 19.8
1.077000 --- 28.63 46.00 17.37 | L1 OFF 19.8
1.077000 34.28 --- 56.00 21.72 | L1 OFF 19.8
1.117500 --- 27.69 46.00 1831 | L1 OFF 19.8
1.117500 31.86 --- 56.00 2414 | L1 OFF 19.8
1.212000 --- 30.05 46.00 15.95 | L1 OFF 19.8
1.212000 39.44 --- 56.00 16.56 | L1 OFF 19.8
1.288500 --- 30.09 46.00 1591 | L1 OFF 19.9
1.288500 36.01 --- 56.00 19.99 | L1 OFF 19.9
1.369500 --- 28.64 46.00 17.36 | L1 OFF 19.9
1.369500 36.24 --- 56.00 19.76 | L1 OFF 19.9
1.455000 --- 30.71 46.00 15.29 | L1 OFF 19.9
1.455000 38.06 --- 56.00 1794 | L1 OFF 19.9
1.567500 --- 29.18 46.00 16.82 | L1 OFF 19.9
1.567500 35.74 --- 56.00 20.26 | L1 OFF 19.9
1.628250 --- 28.33 46.00 1767 | L1 OFF 19.9
1.628250 33.84 --- 56.00 22.16 | L1 OFF 19.9
1.860000 --- 28.17 46.00 17.83 | L1 OFF 19.9
1.860000 33.89 --- 56.00 22.11 | L1 OFF 19.9
2.116500 --- 28.31 46.00 17.69 | L1 OFF 19.9
2.116500 34.71 --- 56.00 21.29 | L1 OFF 19.9
2.325750 --- 28.59 46.00 1741 | L1 OFF 19.9
2.325750 35.60 --- 56.00 2040 | L1 OFF 19.9
2.546250 --- 29.03 46.00 16.97 | L1 OFF 19.9
2.546250 36.41 --- 56.00 19.59 | L1 OFF 19.9
2.771250 --- 28.85 46.00 1715 | L1 OFF 19.9
2.771250 35.72 --- 56.00 20.28 | L1 OFF 19.9
3.007500 --- 29.85 46.00 16.15 | L1 OFF 19.9
3.007500 36.57 --- 56.00 1943 | L1 OFF 19.9
3.257250 --- 29.38 46.00 16.62 | L1 OFF 19.9
3.257250 34.84 --- 56.00 21.16 | L1 OFF 19.9
3.525000 --- 28.71 46.00 17.29 | L1 OFF 19.9
3.525000 33.61 --- 56.00 2239 | L1 OFF 19.9
3.905250 --- 28.40 46.00 1760 | L1 OFF 20.0
3.905250 33.36 --- 56.00 2264 | L1 OFF 20.0
4.321500 --- 29.31 46.00 16.69 | L1 OFF 20.0
4.321500 34.46 --- 56.00 2154 | L1 OFF 20.0
4.481250 --- 29.71 46.00 16.29 | L1 OFF 20.0
4.481250 35.07 - 56.00 2093 | L1 OFF 20.0
4.710750 - 29.68 46.00 16.32 | L1 OFF 20.0
4.710750 35.14 - 56.00 20.86 | L1 OFF 20.0
5.212500 — 28.65 50.00 21.35 | L1 OFF 20.0
5.212500 33.36 === 60.00 26.64 | L1 OFF 20.0
6.042750 — 29.24 50.00 20.76 | L1 OFF 20.1
6.042750 33.72 - 60.00 26.28 | L1 OFF 20.1
13.560000 - 59.10 50.00 -9.10 | L1 OFF 20.5
13.560000 60.96 - 60.00 -0.96 | L1 OFF 20.5




EUT Information

Report NO : 440146
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1001
90T
80T
70T
i 1 L T
% 60'\ CISPR ()P/l‘lmll at Main Plorts
o +
©
£ 50t
(5]
i -+
- a0t 'y ’0
T ¥ e .
30t e
20T
10T
0 } } } —+— } } } —+—— } } |
150k 30040000 8001M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuV) (dBuVv) | (dB) (dB)
0.199500 31.79 53.63 21.84 | N OFF 19.8
0.199500 38.17 63.63 25.46 | N OFF 19.8
0.402000 29.08 47.81 18.73 | N OFF 19.8
0.402000 36.59 57.81 21.22 | N OFF 19.8
0.633750 32.48 46.00 13.52 | N OFF 19.8
0.633750 41.44 56.00 1456 | N OFF 19.8
0.705750 30.14 46.00 15.86 | N OFF 19.8
0.705750 39.45 56.00 16.55 | N OFF 19.8
1.020750 27.47 46.00 18.53 | N OFF 19.8
1.020750 35.44 56.00 20.56 | N OFF 19.8
1.554000 27.08 46.00 18.92 | N OFF 19.9
1.554000 33.22 56.00 22.78 | N OFF 19.9
3.014250 27.57 46.00 1843 | N OFF 19.9
3.014250 33.12 56.00 22.88 | N OFF 19.9
4.607250 27.95 46.00 18.05 | N OFF 20.0
4.607250 31.99 56.00 24.01 | N OFF 20.0
6.249750 27.69 50.00 2231 | N OFF 20.1
6.249750 31.06 60.00 28.94 | N OFF 20.1
13.560000 57.99 50.00 -7.99 | N OFF 20.5
13.560000 58.39 60.00 1.61 | N OFF 20.5




<Terminal>
EUT Information

Report NO : 440146
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1001
90T
80T
701
DR D T T
% 60-\ CISPR:OP LimitatMain Ports
o +
©
£ 50t
(5]
> -
()
~ 40t
30t 3
20t
10T
0 i L B i i i — | |
150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
13.560000 26.76 50.00 23.24 | L1 OFF 20.5
13.560000 29.20 60.00 30.80 | L1 OFF 20.5




EUT Information
Report NO : 440146

Test Voltage : 120Vac/60Hz
Phase : Neutral

Full Spectrum

1001

A QP . T 3 b P D 3T
60'\ l CISPR:OP LimitatMain Plrts

Level in dBuV
(6)]
Q

0 } } } —+—— } } } } —+—— }
150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
13.560000 26.56 50.00 23.44 | N OFF 20.5
13.560000 28.58 60.00 31.42 | N OFF 20.5
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Appendix C. Radiated Spurious Emission

Temperature : 20.1~20.8°C
Test Engineer : Yuan Lee, Fu Chen and Troye Hsieh
Relative Humidity : (50.1~67.6%
TEL: 886-3-327-0868 Page Number : C1 of C46

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

<Sample 1>
Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI | Note| Frequency Level [Margin| Limit Read |Antenna| Path Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
849 (MHz) |(dBpV/im) (dB) (dBuV/m)| (dBupV)|(dB/m)| (dB) | (dB) [(cm)|(deg)|(P/A)(H/V)
5924.96 77.5 -10.7 88.2 65.34 | 3425 | 10.89 | 3298 | 198 | 360 W P | H
5924.96 65.02 -3.18 68.2 52.86 | 34.25 | 10.89 | 3298 | 198 | 360 | A | H
* 5935 104.45 - - 92.26 | 34.27 109 | 3298 | 198 | 360 | P | H
* 5935 97.46 - - 85.27 | 34.27 109 | 3298 | 198 | 360 | A | H
H
802.11a
H
CH 02
5924.96 74.74 |-13.46 88.2 62.58 | 34.25 | 10.89 | 3298 | 100 | 269 | P | V
5935MHz
5924.96 61.89 -6.31 68.2 49.73 | 3425 | 1089 | 3298 | 100 | 269 | A | V
* 5935 102.33 - - 90.14 | 34.27 109 | 3298 | 100 | 269 | P | V
* 5935 94.8 - - 82.61 34.27 109 | 3298 | 100 | 269 | A | V
\%
\%
5825.98 54.09 |-34.11 88.2 4222 | 33.95 | 10.86 | 32.94 | 199 1 P | H
5923.7 43.02 |-25.18 68.2 30.86 | 34.25 | 10.89 | 32.98 | 199 1 A | H
* 5955 108.83 - - 96.63 | 34.29 109 | 32.99 | 199 1 P | H
* 5955 100.37 - - 88.17 | 34.29 109 | 32.99 | 199 1 A H
H
802.11a
H
CH 01
5876.66 53.09 |-35.11 88.2 41.06 | 34.11 | 10.88 | 32.96 | 100 | 271 P |V
5955MHz
5924.96 4266 |-25.54 68.2 30.5 3425 | 10.89 | 3298 | 100 | 2711 | A | V
* 5955 104.75 - - 9255 | 34.29 109 | 3299 | 100 | 271 P |V
* 5955 97.64 - - 85.44 | 34.29 109 | 3299 | 100 | 271 | A | V
\
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C2 of C46

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

Band 5 5925~6425MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI |Note Frequency | Level |Margin| Limit Read |Antenna| Path Preamp Ant | Table Peak|Pol.
Ant. Line Level | Factor | Loss | Factor  Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m) (dB) |(dBuV/m) (dBuV) (dB/m)| (dB) | (dB) |(cm)|( deg)(P/A)(H/V)|
11870 45.66 |-28.34 74 50.84 | 38.64 | 18.42 | 62.24 - - P H
17805 48.03 |-25.97 74 41.03 | 40.64 | 22.84 | 56.48 - - P | H
H
H
H
H
H
H
H
H
H
802.11a H
CH 02
5935MHz 11870 46.63 |-27.37 74 51.81 | 38.64 | 18.42 | 62.24 - - \
17805 48.21 |-25.79 74 41.21 | 40.64 | 22.84 | 56.48 - - \
\
\
Vv
\
Vv
\
Vv
Vv
\
\Y
TEL: 886-3-327-0868 Page Number : C3 of C46

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note Frequency | Level |Margin| Limit Read |Antenna| Path Preamp Ant | Table Peak|Pol.
Ant. Line Level | Factor | Loss | Factor  Pos | Pos |Avg.

8+9 (MHz) |(dBuV/m) (dB) |(dBuV/m) (dBuV) (dB/m)| (dB) | (dB) |(cm)|( deg)(P/A)(H/V)|

11910 45.67 |-28.33 74 50.88 | 38.7 | 18.44 | 62.35 - - P H

17865 47.74 |-26.26 74 40.09 | 41.15 | 22.87 | 56.37 - - P | H

H

H

H

H

H

H

H

H

H

802.11a H
CH 01

5955MHz 11910 46.17 |-27.83 74 51.38 | 38.7 | 18.44 | 62.35 - - \

17865 48.4 -25.6 74 40.75 | 41.15 | 22.87 | 56.37 - - \

\

\

Vv

\

Vv

\

Vv

Vv

\

Vv

TEL: 886-3-327-0868 Page Number : C4 of C46

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note Frequency | Level |Margin| Limit Read |Antenna| Path Preamp Ant | Table Peak|Pol.
Ant. Line Level | Factor | Loss | Factor  Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m) (dB) |(dBuV/m) (dBuV) (dB/m)| (dB) | (dB) |(cm)|( deg)(P/A)(H/V)|
12390 4581 |-28.19 74 51.14 | 38.82 | 18.94 | 63.09 - - P H
18585 37.69 |-36.31 74 48.82 | 38.27 | 14.38 | 63.78 - - P H
H
H
H
H
H
H
H
H
H
802.11a H
CH 49
6195MHz 12390 45.77 |-28.23 74 51.1 38.82 | 18.94 | 63.09 - - \
18585 37.52 |-36.48 74 48.65 | 38.27 | 14.38 | 63.78 - - \
\
\
Vv
\
Vv
\
Vv
Vv
\
Vv
TEL: 886-3-327-0868 Page Number : C5 of C46

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note Frequency | Level |Margin| Limit Read |Antenna| Path Preamp Ant | Table Peak|Pol.
Ant. Line Level | Factor | Loss | Factor  Pos | Pos |Avg.
8+9 (MHz) |(dBpV/im) (dB) |(dBuV/m)| (dBuV) | (dB/m)| (dB) | (dB) |(cm) (deg)|(P/A)(H/V)|
12830 46.06 |-42.14| 88.2 49.74 | 39.66 | 19.41 | 62.75 - - P | H
19245 37.33 |-36.67 74 47.91 38 15.03 | 63.61 - - P | H
H
H
H
H
H
H
H
H
H
802.11a H
CH 93
6415MHz 12830 47.54 |-40.66| 88.2 51.22 | 39.66 | 19.41 | 62.75 - - \
19245 36.4 -37.6 74 46.98 38 15.03 | 63.61 - - \
\
\
V
\
V
\
V
V
\
V
1. No other spurious found.
Remark All results are PASS against Peak and Average limit line.

The emission position marked as

floor only.

means no suspected emission found with sufficient margin against limit line or noise

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C6 of C46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI |Note Frequency | Level |Margin| Limit Read |Antenna| Path Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBpV/m) (dB) (dBuV/im) (dBuV)|(dB/m)| (dB) | (dB) |(cm)|( deg)|(P/A)(H/V)|
5924.96 7096 |-17.24| 88.2 58.8 3425 | 10.89 | 3298 | 200 @ 10 P | H
5924.96 64.88 | -3.32 68.2 5272 | 3425 |10.89 | 3298 | 200 | 10 | A | H
* 5935 93.85 - - 81.66 | 34.27 | 10.9 | 3298 | 200 | 10 P | H
* 5935 84.14 - - 7195 | 3427 | 109 | 3298 | 200 | 10 | A H
802.11ax H
HE20 Full H
CH 02 5924 .96 69.23 |-18.97| 88.2 57.07 | 3425 | 10.89 | 3298 | 100 | 2711 | P | V
5935MHz 5924 .96 63.63 | -4.57 68.2 5147 | 3425 | 10.89 | 3298 | 100 | 271 | A | V
* 5935 89.43 - - 7724 | 3427 | 109 | 3298 | 100 | 271 | P | V
* 5935 81.25 - - 69.06 | 34.27 | 10.9 | 3298 | 100 | 271 | A | V
\Y
\
5861.68 53.18 |-35.02| 88.2 4122 | 34.05 | 10.87 | 3296 | 150 | 358 | P | H
5908.44 4243 |-25.77| 68.2 30.29 | 34.22 | 10.89 | 3297 | 150 | 358 | A | H
* 5955 90.39 - - 7819 | 3429 | 109 | 3299 | 150 | 358 | P | H
* 5955 81.32 - - 69.12 | 3429 | 109 | 3299 | 150 | 358 | A | H
802.11ax H
HE20 Full H
CH 01 5870.92 52.99 |-35.21 88.2 41 34.08 | 10.87 | 3296 | 100 | 271 | P | V
5955MHz 5896.12 4241 |-25.79| 68.2 30.32 | 34.18 | 10.88 | 3297 | 100 | 271 | A | V
* 5955 87.03 - - 7483 | 3429 | 109 | 3299 | 100 | 271 | P | V
* 5955 77.82 - - 65.62 | 3429 | 109 | 3299 | 100 | 271 | A | V
V
\Y
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C7 of C46

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI |Note Frequency | Level |Margin| Limit Read |Antenna| Path Preamp Ant | Table Peak|Pol.
Ant. Line Level | Factor | Loss | Factor  Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m) (dB) |(dBuV/m) (dBuV) (dB/m)| (dB) | (dB) |(cm)|( deg)(P/A)(H/V)|
11870 45.74 |-28.26 74 50.92 | 38.64 | 18.42 | 62.24 - - P H
17805 4743 |-26.57 74 40.43 | 40.64 | 22.84 | 56.48 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 02 11870 45.88 |-28.12 74 51.06 | 38.64 | 18.42 | 62.24 - - \
5935MHz 17805 47.59 |-26.41 74 40.59 | 40.64 | 22.84 | 56.48 - - \
\
\
Vv
\
Vv
\
Vv
Vv
\
\Y
TEL: 886-3-327-0868 Page Number : C8 of C46

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note Frequency | Level |Margin| Limit Read |Antenna| Path Preamp Ant | Table Peak|Pol.
Ant. Line Level | Factor | Loss | Factor  Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m) (dB) |(dBuV/m) (dBuV) (dB/m)| (dB) | (dB) |(cm)|( deg)(P/A)(H/V)|
11910 46.26 |-27.74 74 51.47 38.7 | 18.44 | 62.35 - - P H
17865 48.39 |-25.61 74 40.74 | 41.15 | 22.87 | 56.37 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 01 11910 46.19 |-27.81 74 51.4 38.7 | 18.44 | 62.35 - - \
5955MHz 17865 48.79 |-25.21 74 4114 | 4115 | 22.87 | 56.37 - - \
\
\
Vv
\
Vv
\
Vv
Vv
\
Vv
TEL: 886-3-327-0868 Page Number : C9 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note Frequency | Level |Margin| Limit Read |Antenna| Path Preamp Ant | Table Peak|Pol.
Ant. Line Level | Factor | Loss | Factor  Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m) (dB) |(dBuV/m) (dBuV) (dB/m)| (dB) | (dB) |(cm)|( deg)(P/A)(H/V)|
12390 46.22 |-27.78 74 51.55 | 38.82 | 18.94 | 63.09 - - P H
18585 36.68 |-37.32 74 47.81 | 38.27 | 14.38 | 63.78 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 49 12390 45.77 |-28.23 74 51.1 38.82 | 18.94 | 63.09 - - \
6195MHz 18585 36.91 |-37.09 74 48.04 | 38.27 | 14.38 | 63.78 - - \
\
\
Vv
\
Vv
\
Vv
Vv
\
Vv
TEL: 886-3-327-0868 Page Number : C10 of C46

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note Frequency | Level |Margin| Limit Read |Antenna| Path Preamp Ant | Table Peak|Pol.
Ant. Line Level | Factor | Loss | Factor  Pos | Pos |Avg.
8+9 (MHz) |(dBupV/im) (dB) (dBuV/m)| (dBuV) |(dB/m)| (dB) | (dB) |(cm)|( deg)/(P/A)(H/V)|
12830 47.6 -40.6 88.2 51.28 | 39.66 | 19.41 | 62.75 - - P | H
19245 36.84 |-37.16 74 47.42 38 15.03 | 63.61 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH93 12830 47.2 -41 88.2 50.88 | 39.66 | 19.41 | 62.75 - - \Y
6415MHz 19245 36.68 |-37.32 74 47.26 38 15.03 | 63.61 - - \
\Y
\Y
\Y,
\Y
\Y,
\Y
\Y,
\Y,
\Y
\Y,
1. No other spurious found.
Remark All results are PASS against Peak and Average limit line.
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI |Note Frequency | Level |Margin| Limit Read |Antenna| Path Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBpV/m)| (dB) (dBuV/im) (dBuV)|(dB/m)| (dB) | (dB) |(cm)|( deg)|(P/A)(H/V)|
5864.2 5272 |-3548| 88.2 40.75 | 34.06 | 10.87 | 32.96 | 167 0 P | H
5893.74 42.4 -25.8 68.2 30.32 | 34.17 | 10.88 | 32.97 | 167 0 A | H
* 5955 94.36 - - 82.16 | 34.29 | 10.9 | 32,99 | 167 0 P | H
802.11ax 5955 84.49 - - 7229 | 3429 | 109 | 3299 | 167 0 A | H
HE20 H
Partial H
106/53 5878.76 52.53 |-35.67| 88.2 4049 | 3412 | 10.88 | 3296 | 100 | 271 | P | V
CH 01 5898.92 4238 |-25.82| 68.2 30.27 342 |10.88| 3297 | 100 | 271 | A | V
5955MHz |« 5955 89.17 - - 76.97 | 3429 | 109 | 3299 100 | 271 | P | V
* 5955 81.08 - - 68.88 | 3429 | 109 | 3299 | 100 | 271 | A | V
\Y
\Y
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C12 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI |Note Frequency | Level |Margin| Limit Read |Antenna| Path Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBpV/m) (dB) (dBuV/im)| (dBuV)|(dB/m)| (dB) | (dB) |(cm)|( deg)|(P/A)(H/V)|
5920.68 53.53 |-34.67| 88.2 41.37 | 3424 | 10.89 | 3297 | 140 | 360 | P | H
5925 4403 |-24.17| 68.2 31.87 | 3425 |10.89 | 3298 | 140 | 360 | A | H
* 5965 105.66 - - 93.47 | 34.27 | 1091 | 3299 | 140 | 360 | P | H
* 5965 97.56 - - 85.37 | 34.27 | 1091 | 3299 | 140 | 360 | A | H
802.11ax H
HE40 Full H
CH 03 5923 53.96 |-34.24| 88.2 41.8 3425 1089 | 3298 | 100 | 269 | P | V
5965MHz 5925 4424 |-23.96| 68.2 32.08 | 3425 | 10.89 | 3298 | 100 | 269 | A | V
* 5965 104.73 - - 92.54 | 34.27 | 1091 | 3299 | 100 | 269 | P | V
* 5965 95.06 - - 82.87 | 34.27 | 1091 | 3299 | 100 | 269 | A | V
\Y
\
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C13 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI |Note Frequency | Level |Margin| Limit Read |Antenna| Path Preamp Ant | Table Peak|Pol.
Ant. Line Level | Factor | Loss | Factor  Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m) (dB) |(dBuV/m) (dBuV) (dB/m)| (dB) | (dB) |(cm)|( deg)(P/A)(H/V)|
11930 46.08 |-27.92 74 51.33 38.7 | 1845 624 - - P H
17895 47.48 |-26.52 74 39.46 | 41.45 | 22.89 | 56.32 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 03 11930 4572 |-28.28 74 50.97 38.7 | 1845 624 - - \
5965MHz 17895 47.8 -26.2 74 39.78 | 41.45 | 22.89 | 56.32 - - \
\
\
Vv
\
Vv
\
Vv
Vv
\
\Y
TEL: 886-3-327-0868 Page Number : C14 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFl [Note| Frequency | Level |Margin| Limit Read |Antenna, Path Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBpV/m) (dB) (dBuV/im) (dBupV) (dB/m) (dB) | (dB) |(cm)(deg)(P/A)(H/V)|
12410 46.25 |-27.75 74 51.58 | 38.82 | 18.96 | 63.11 - - P | H
18615 36.24 |-37.76 74 4738 | 38.24 | 144 | 63.78 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 51 12410 4597 |-28.03 74 51.3 | 38.82 | 18.96 | 63.11 - - \
6205MHz 18615 36.49 |-37.51 74 4763 | 38.24 | 144 | 63.78 - - \
\
\
\
\
\
\
\
\
\
\
TEL: 886-3-327-0868 Page Number : C15 of C46

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note Frequency | Level |Margin| Limit Read |Antenna| Path Preamp Ant | Table Peak|Pol.
Ant. Line Level | Factor | Loss | Factor  Pos | Pos |Avg.
8+9 (MHz) |(dBpV/im) (dB) (dBuV/m)| (dBuV) |(dB/m)| (dB) | (dB) |(cm)|( deg)/(P/A)(H/V)|
12810 48 -40.2 88.2 51.55 | 39.62 | 19.61 | 62.78 - - P | H
19215 36.32 |-37.68 74 46.96 38 14.98 | 63.62 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 91 12810 4745 |-40.75, 88.2 51 39.62 | 19.61 | 62.78 - - \Y
6405MHz 19215 36.14 |-37.86 74 46.78 38 14.98 | 63.62 - - \
\Y
\Y
\Y,
\Y
\Y,
\Y
\Y,
\Y,
\Y
\Y,
1. No other spurious found.
Remark All results are PASS against Peak and Average limit line.
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI |Note Frequency | Level |Margin| Limit Read |Antenna| Path Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBpV/m) (dB) (dBuV/im)| (dBuV)|(dB/m)| (dB) | (dB) |(cm)|( deg)|(P/A)(H/V)|
5883.08 5418 |-34.02| 88.2 4213 | 34.13 | 10.88 | 32.96 | 186 0 P | H
5920.52 45.06 |-23.14| 68.2 329 3424 | 10.89 | 32.97 | 186 0 A | H
* 5985 104.83 - - 92.69 | 34.23 | 10.91 33 186 0 P | H
* 5985 96.16 - - 84.02 | 34.23 | 10.91 33 186 0 A | H
802.11ax H
HE80 Full H
CH 07 5921.8 53.03 |-35.17| 88.2 40.87 | 3424 | 10.89 | 3297 | 100 | 268 | P | V
5985MHz 5917.8 4328 |-24.92| 68.2 3112 | 3424 | 10.89 | 3297 | 100 | 268 | A | V
* 5985 102.07 - - 89.93 | 34.23 | 10.91 33 100 | 268 | P | V
* 5985 94.08 - - 81.94 | 34.23 | 10.91 33 100 | 268 | A | V
\Y
\
Remark 1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C17 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI |Note Frequency | Level |Margin| Limit Read |Antenna| Path Preamp Ant | Table Peak|Pol.
Ant. Line Level | Factor | Loss | Factor  Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m) (dB) |(dBuV/m) (dBuV) (dB/m)| (dB) | (dB) |(cm)|( deg)(P/A)(H/V)|
11970 45.66 |-28.34 74 50.83 | 38.74 | 18.6 | 62.51 - - P H
17955 48.96 |-25.04 74 40.15 | 4182 | 23.19 | 56.2 - - P H
17955 39.01 |-14.99 54 30.2 | 41.82 | 23.19| 56.2 - - A | H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 07 11970 4552 |-28.48 74 50.69 | 38.74 | 18.6 | 62.51 - - \
5985MHz 17955 48.96 |-25.04 74 40.15 | 41.82 | 23.19 | 56.2 - - \
17955 38.95 |-15.05 54 30.14 | 41.82 | 23.19 | 56.2 - - AV
\
Vv
\
Vv
\
Vv
Vv
\
\Y
TEL: 886-3-327-0868 Page Number : C18 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFl [Note| Frequency | Level |Margin| Limit Read |Antenna, Path Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBpV/m) (dB) (dBuV/im) (dBupV) (dB/m) (dB) | (dB) |(cm)(deg)(P/A)(H/V)|
12450 46.53 |-27.47 74 51.63 | 38.9 | 19.17 | 63.17 - - P | H
18675 35.11 |-38.89 74 46.49 | 37.95 | 14.43 | 63.76 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE80 Full H
CH55 12450 46.17 |-27.83 74 5127 | 389 | 19.17 | 63.17 - - \
6225MHz 18675 35.17 |-38.83 74 46.55 | 37.95 | 14.43 | 63.76 - - \
\
\
\
\
\
\
\
\
\
\
TEL: 886-3-327-0868 Page Number : C19 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note Frequency | Level |Margin| Limit Read |Antenna| Path Preamp Ant | Table Peak|Pol.
Ant. Line Level | Factor | Loss | Factor  Pos | Pos |Avg.
8+9 (MHz) |(dBupV/im) (dB) (dBuV/m)| (dBuV) |(dB/m)| (dB) | (dB) |(cm)|( deg)/(P/A)(H/V)|
12770 4595 |-42.25, 88.2 49.8 39.42 | 19.57 | 62.84 - - P | H
19155 36.96 |-37.04 74 47.28 | 38.45 | 14.87 | 63.64 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 87 12770 4753 |-40.67, 88.2 51.38 | 39.42 | 19.57 | 62.84 - - \Y
6385MHz 19155 36.87 |-37.13 74 47.19 | 38.45 | 14.87 | 63.64 - - \Y,
\Y
\Y
\Y,
\Y
\Y,
\Y
\Y,
\Y,
\Y
\Y,
1. No other spurious found.
Remark All results are PASS against Peak and Average limit line.
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

Band 5 5925~6425MHz

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI | Note| Frequency Level [Margin| Limit Read |Antenna| Path Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
849 (MHz) |(dBpV/im) (dB) (dBuV/m) (dBupV) (dB/m)| (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)|
5907.88 58.65 |-29.55 88.2 46.51 3422 | 10.89 | 3297 | 189 | 35 | P | H
5908.84 48.17 |-20.03 68.2 36.03 | 34.22 | 10.89 | 3297 | 189 | 356 | A | H
* 6025 103.42 - - 91.26 34.2 1097 | 33.01 | 189 | 35 | P | H
* 6025 92.7 - - 80.54 34.2 1097 | 33.01 | 189 | 356 | A | H
802.11ax
H
HE160
H
Full
CH 15 5895.08 54.52 |-33.68 88.2 4243 | 3418 | 10.88 | 3297 | 100 | 269 | P | V
7 454 -22. 2 . 4.1 10. 297 |1 2 AV
6025MHz 589 5 8 68 33.3 34.19 0.88 | 32.9 00 69
* 6025 99.99 - - 87.83 34.2 10.97 | 33.01 | 100 | 269 | P | V
* 6025 90.61 - - 78.45 34.2 10.97 | 33.01 | 100 | 269 | A | V
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C21 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI |Note| Frequency | Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m) (dB) (dBuV/m) (dBuV)|(dB/m)|(dB) | (dB) |(cm)|(deg)(P/A)(H/V)|
12050 45.02 |-28.98 74 50.21 38.9 | 18.56 | 62.65 - - P H
18075 3245 |-41.55 74 44.7 376 | 1412 | 63.97 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE160 H
Full
CH 15 12050 4418 |-29.82 74 49.37 38.9 | 18.56 | 62.65 - - \
6025MHz 18075 33.5 -40.5 74 45.75 376 | 1412 | 63.97 - - \
\
\
\
\
\
\
\
\
\
\
TEL: 886-3-327-0868 Page Number : C22 of C46

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note| Frequency | Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m) (dB) (dBuV/m) (dBuV)|(dB/m)|(dB) | (dB) |(cm)|(deg)(P/A)(H/V)|
12370 45.68 |-28.32 74 50.81 | 38.86 | 19.07 | 63.06 - - P H
18555 347 -39.3 74 4591 | 38.21 | 14.37 | 63.79 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE160 H
|Full CH 47 12370 46.16 |-27.84 74 51.29 | 38.86 | 19.07 | 63.06 - - \
6185MHz 18555 36.45 |-37.55 74 47.66 | 38.21 | 14.37 | 63.79 - - \
\
\
\
\
\
\
\
\
\
\
TEL: 886-3-327-0868 Page Number : C23 of C46

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note| Frequency | Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.

8+9 (MHz) |(dBpVIim) (dB) |(dBpV/im)| (dBuV) | (dB/m) (dB) | (dB) |(cm)|( deg)|(P/A)(H/V)|
12690 46.25 |-27.75 74 50.55 39.2 | 19.46 | 62.96 - - P | H

19035 36.31 | -37.69 74 46.87 | 38.47 | 14.66 | 63.69 - - P | H

H

H

H

H

H

H

H

H

802.11ax H
HE160 H
|FullCH 79 12690 4591 |-28.09 74 50.21 39.2 | 19.46 | 62.96 - - \Y
6345MHz 19035 3729 |-36.71 74 47.85 | 38.47 | 14.66 | 63.69 - - \
\Y

\Y

\Y,

\Y

\Y,

\Y

\Y,

\Y,

\Y

\Y,

1. No other spurious found.
Remark All results are PASS against Peak and Average limit line.
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C24 of C46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

Band 7 - 6525~6875MHz

WIFI 802.11a (Harmonic@ 3m)

WIFI |Note Frequency Level |Margin Limit Read |Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBpV/m) (dB) |(dBuV/m) (dBuV) | (dB/m)| (dB) | (dB) |(cm)|( deg )|(P/A)(H/V)
13070 46.22 |-41.98| 88.2 4922 | 39.64 | 19.87 | 62.51 - - P | H
19605 37.86 |-36.14 74 47.28 | 38.27 | 15.66 | 63.35 - - P | H
H
H
H
H
H
H
H
H
H
802.11a H
CH 117
6535MHz 13070 46.46 |-41.74| 88.2 4946 | 39.64 | 19.87 | 62.51 - - P |V
19605 37.89 |-36.11 74 47.31 | 38.27 | 15.66 | 63.35 - - \Y
V
V
\Y
V
\Y
V
\Y
\Y
\%
\Y
TEL: 886-3-327-0868 Page Number : C25 of C46

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note| Frequency | Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m) (dB) (dBuV/m) (dBuV)|(dB/m)|(dB) | (dB) |(cm)|(deg)(P/A)(H/V)|
13390 47.36 |-26.64 74 49.78 | 40.08 | 19.99 | 62.49 - - P H
20085 38.06 |-35.94 74 46.23 | 38.03 | 16.38 | 62.58 - - P | H
H
H
H
H
H
H
H
H
H
802.11a H
CH 149
6695MHz 13390 47.31 |-26.69 74 49.73 | 40.08 | 19.99 | 62.49 - - \
20085 38.05 |-35.95 74 46.22 | 38.03 | 16.38 | 62.58 - - \
\
\
\
\
\
\
\
\
\
\
TEL: 886-3-327-0868 Page Number : C26 of C46

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note| Frequency | Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.

8+9 (MHz) |(dBuV/m) (dB) (dBuV/m) (dBuV)|(dB/m)|(dB) | (dB) |(cm)|(deg)(P/A)(H/V)|

13710 45.89 |-42.31 88.2 48.25 | 40.36 | 20.11 | 62.83 - - P H

20565 36.62 |-37.38 74 4417 | 37.94 | 16.47 | 61.96 - - P H

H

H

H

H

H

H

H

H

H

802.11a H
CH 181

6855MHz 13710 46.25 |-41.95| 88.2 48.61 | 40.36 | 20.11 | 62.83 - - \

20565 37.52 |-36.48 74 45.07 | 37.94 | 16.47 | 61.96 - - \

\

\

\

\

\

\

\

\

\

\

TEL: 886-3-327-0868 Page Number 1 C27 of C46

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note| Frequency | Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBpV/im) (dB) |(dBpV/Im)| (dBuV) | (dB/m) (dB) | (dB) |(cm)|( deg)|(P/A)(H/V)|
13750 45.83 |-42.37 88.2 48.77 40.2 | 19.76 | 62.9 - - P | H
20625 37.7 -36.3 74 4529 | 37.85 | 16.48 | 61.92 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 185
13750 4596 |-42.24 88.2 48.9 40.2 | 19.76 | 62.9 - - \Y
6875MHz
20625 37.04 |-36.96 74 4463 | 37.85 | 16.48 | 61.92 - - \Y,
\Y
\Y
\Y,
\Y
\Y,
\Y
\Y,
\Y,
\Y
\Y,
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C28 of C46

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

Band 7 - 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic@ 3m)

WIFI |Note| Frequency | Level |Margin| Limit Read |Antenna| Path Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m) (dB) (dBuV/m) (dBuV)|(dB/m)| (dB) | (dB) |(cm)|(deg)(P/A)(H/V)|
13070 471 -41.1 88.2 50.36 | 39.64 | 19.61 | 62.51 - - P H
19605 37.19 |-36.81 74 46.61 | 38.27 | 15.66 | 63.35 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 117 13070 4734 |-40.86| 88.2 506 | 39.64 | 19.61 | 62.51 - - \
6535MHz 19605 37.05 |-36.95 74 46.47 | 38.27 | 15.66 | 63.35 - - \
\%
\%
\
\%
\
\%
\
\
\%
\
TEL: 886-3-327-0868 Page Number : C29 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note| Frequency | Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m) (dB) (dBuV/m) (dBuV)|(dB/m)|(dB) | (dB) |(cm)|(deg)(P/A)(H/V)|
13390 47.62 |-26.38 74 50.35 | 40.08 | 19.68 | 62.49 - - P H
20085 37.57 |-36.43 74 45.74 | 38.03 | 16.38 | 62.58 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 149 13390 47.23 |-26.77 74 49.96 | 40.08 | 19.68 | 62.49 - - \
6695MHz 20085 39.31 |-34.69 74 47.48 | 38.03 | 16.38 | 62.58 - - \
\
\
\
\
\
\
\
\
\
\
TEL: 886-3-327-0868 Page Number : C30 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note| Frequency | Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m) (dB) (dBuV/m) (dBuV)|(dB/m)|(dB) | (dB) |(cm)|(deg)(P/A)(H/V)|
13710 48.01 |-40.19| 88.2 50.73 | 40.36 | 19.75 | 62.83 - - P H
20565 37.03 |-36.97 74 4458 | 37.94 | 16.47 | 61.96 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 181 13710 46.5 -41.7 88.2 49.22 | 40.36 | 19.75 | 62.83 - - \
6855MHz 20565 37.56 |-36.44 74 4511 | 37.94 | 16.47 | 61.96 - - \
\
\
\
\
\
\
\
\
\
\
TEL: 886-3-327-0868 Page Number : C31 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note| Frequency | Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBpV/im) (dB) |(dBpV/im)| (dBuV) | (dB/m) (dB) | (dB) |(cm)|( deg)|(P/A)(H/V)|
13750 46.17 |-42.03 88.2 49.11 40.2 | 19.76 | 62.9 - - P | H
20625 36.31 | -37.69 74 43.9 37.85 | 16.48 | 61.92 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 185 13750 46.39 |-41.81 88.2 49.33 40.2 | 19.76 | 62.9 - - \Y
6875MHz 20625 36.1 -37.9 74 43.69 | 37.85 | 16.48 | 61.92 - - \Y,
\Y
\Y
\Y,
\Y
\Y,
\Y
\Y,
\Y,
\Y
\Y,
1. No other spurious found.
Remark All results are PASS against Peak and Average limit line.
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

Band 7 - 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI |Note| Frequency | Level |Margin| Limit Read |Antenna| Path Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m) (dB) (dBuV/m) (dBuV)|(dB/m)|(dB) | (dB) |(cm)|(deg)(P/A)(H/V)|
13130 46.24 |-4196| 88.2 4935 | 39.76 | 19.63 | 62.5 - - P H
19695 37.62 |-36.38 74 46.82 | 38.18 | 15.82 | 63.2 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 123 13130 47.33 |-40.87| 88.2 50.44 | 39.76 | 19.63 | 62.5 - - \
6565MHz 19695 37.64 |-36.36 74 46.84 | 38.18 | 15.82 | 63.2 - - \
\%
\%
\
\%
\
\%
\
\
\%
\
TEL: 886-3-327-0868 Page Number : C33 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note| Frequency | Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m) (dB) (dBuV/m) (dBuV)|(dB/m)|(dB) | (dB) |(cm)|(deg)(P/A)(H/V)|
13370 46.7 -27.3 74 49.47 | 40.04 | 19.68 | 62.49 - - P H
20055 37.75 |-36.25 74 4591 | 38.09 | 16.37 | 62.62 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 147 13370 46.89 |-27.11 74 49.66 | 40.04 | 19.68 | 62.49 - - \
6685MHz 20055 37.9 -36.1 74 46.06 | 38.09 | 16.37 | 62.62 - - \
\
\
\
\
\
\
\
\
\
\
TEL: 886-3-327-0868 Page Number : C34 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note| Frequency | Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m) (dB) (dBuV/m) (dBuV)|(dB/m)|(dB) | (dB) |(cm)|(deg)(P/A)(H/V)|
13690 47.2 -41 88.2 49.88 | 40.38 | 19.74 | 62.8 - - P H
20535 38.08 |-35.92 74 45.59 38 16.47 | 61.98 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH179 13690 46.87 |-41.33| 88.2 49.55 | 40.38 | 19.74 | 62.8 - - \
6845MHz 20535 38.08 |-35.92 74 45.59 38 16.47 | 61.98 - - \
\
\
\
\
\
\
\
\
\
\
TEL: 886-3-327-0868 Page Number : C35 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note| Frequency | Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBpV/im) (dB) |(dBpV/Im)| (dBuV) | (dB/m) (dB) | (dB) |(cm)|( deg)|(P/A)(H/V)|
13770 46.95 |-41.25 88.2 49.96 | 40.16 | 19.76 | 62.93 - - P | H
20655 36.08 |-37.92 74 43.59 | 37.91 | 16.49 | 61.91 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 187 13770 45.98 |-42.22 88.2 48.99 | 40.16 | 19.76 | 62.93 - - \Y
6885MHz 20655 35.05 |-38.95 74 4256 | 37.91 | 16.49 | 61.91 - - \Y,
\Y
\Y
\Y,
\Y
\Y,
\Y
\Y,
\Y,
\Y
\Y,
1. No other spurious found.
Remark All results are PASS against Peak and Average limit line.
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C36 of C46



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

Band 7 - 6525~6875MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI |Note| Frequency | Level |Margin| Limit Read |Antenna| Path Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m) (dB) (dBuV/m) (dBuV)|(dB/m)|(dB) | (dB) |(cm)|(deg)(P/A)(H/V)|
13250 47.92 |-26.08 74 51.06 | 39.7 | 19.65 | 62.49 - - P H
19875 37.54 |-36.46 74 46.2 38.1 | 16.14 | 62.9 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 135 13250 46.5 -27.5 74 49.64 | 39.7 | 19.65 | 62.49 - - \
6625MHz 19875 37.39 |-36.61 74 46.05 | 38.1 | 16.14 | 629 - - \
\%
\%
\
\%
\
\%
\
\
\%
\
TEL: 886-3-327-0868 Page Number : C37 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI | Note| Frequency | Level |Margin Limit Read |Antenna| Path Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBpV/m) (dB) (dBupV/m) (dBpV) | (dB/m)| (dB) | (dB) (cm)|(deg)(P/A)(H/V)|
13410 47 -41.2 88.2 49.66 | 40.14 | 19.69 | 6249 | - - P | H
20115 37.67 |-36.33 74 458 | 38.03 | 16.38 | 62.54 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE80 Full H
CH 151 13410 47 -41.2 88.2 49.66 | 40.14 | 19.69 | 6249 | - - \
6705MHz 20115 37.55 |-36.45 74 45.68 | 38.03 | 16.38 | 62.54 - - \
\
\
\
\
\
\
\
\
\
\
TEL: 886-3-327-0868 Page Number : C38 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note| Frequency | Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m) (dB) (dBuV/m) (dBuV)|(dB/m)|(dB) | (dB) |(cm)|(deg)(P/A)(H/V)|
13570 4732 |-40.88| 88.2 49.74 | 4046 | 19.72 | 62.6 - - P H
20355 38.49 |-35.51 74 46.35 | 37.91 | 16.43 | 62.2 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 167 13570 4754 |-40.66| 88.2 49.96 | 4046 | 19.72 | 62.6 - - \
6785MHz 20355 38.39 |-35.61 74 46.25 | 37.91 | 16.43 | 62.2 - - \
\
\
\
\
\
\
\
\
\
\
TEL: 886-3-327-0868 Page Number : C39 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

Band 7 - 6525~6875MHz
WIFI 802.11ax HE160 Full (Harmonic@ 3m)

WIFI |Note| Frequency | Level |Margin| Limit Read |Antenna| Path Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.

8+9 (MHz) |(dBuV/m) (dB) (dBuV/m) (dBuV)|(dB/m)|(dB) | (dB) |(cm)|(deg)(P/A)(H/V)|

13330 46.68 |-27.32 74 49.58 | 39.92 | 19.67 | 62.49 - - P H

19995 37.98 |-36.02 74 46.53 | 37.81 | 16.35 | 62.71 - - P H

H

H

H

H

H

H

H

H

802.11ax Y

HE160 H
Full CH

143 13330 46.34 |-27.66 74 49.24 | 39.92 | 19.67 | 62.49 - - \

6665MHz 19995 37.53 |-36.47 74 46.08 | 37.81 | 16.35 | 62.71 - - \

\%

\%

\

\%

\

\%

\

\

\%

\

TEL: 886-3-327-0868 Page Number : C40 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI |Note| Frequency | Level Margin Limit Read |Antenna| Path |Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBpV/m) (dB) |(dBuV/m)| (dBuV) (dB/m)| (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)|
13650 46.02 |-42.18| 88.2 48.71 40.3 | 19.74 | 62.73 - - P | H
20475 37.72 |-36.28 74 4534 | 37.95 | 16.46 | 62.03 - - P | H
H
H
H
H
H
H
H
H
802.11ax ;
HE160 H
Full CH
175 13650 46.27 |-41.93| 88.2 48.96 40.3 | 19.74 | 62.73 - - \
6825MHz 20475 37.19 |-36.81 74 4481 | 37.95 | 16.46 | 62.03 - - \Y
\
\
V
\
V
\
V
V
\
V
1. No other spurious found.
Remark All results are PASS against Peak and Average limit line.

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

<Sample 2>
Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI | Note Frequency Level |Margin| Limit Read Antenna| Path |Preampy Ant Table Peak| Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos Avg.
8+9 (MHz) |(dBpV/im) (dB) (dBuV/m) (dBpV) (dB/m)| (dB) | (dB) |(cm)|( deg)|(P/A)(H/V)
5924.72 56.56 |-31.64 88.2 44 .4 34.25 | 10.89 | 3298 | 100 | 35 P | H
5924.96 49.7 -18.5 68.2 37.54 | 34.25 | 10.89 | 3298 | 100 | 35 A | H
* 5935 93.22 - - 81.03 | 34.27 109 | 3298 | 100 | 35 P | H
* 5935 90.65 - - 78.46 | 34.27 109 | 3298 | 100 | 35 A H
H
802.11a
H
CH 02
5924.96 76.65 |-11.55 88.2 6449 | 3425 | 10.89 | 3298 | 150 | 332 | P | V
5935MHz
5924.96 64.96 -3.24 68.2 52.8 3425 | 1089 | 3298 | 150 | 332 | A | V
* 5935.2 105.93 - - 93.74 | 34.27 109 | 3298 | 160 | 332 | P | V
* 5935.2 98.09 - - 85.9 34.27 109 | 3298 | 160 | 332 | A | V
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C42 of C46
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI |Note| Frequency | Level |Margin| Limit Read |Antenna| Path Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBuV/m) (dB) (dBuV/m) (dBuV)|(dB/m)|(dB) | (dB) |(cm)|(deg)(P/A)(H/V)|
11970 46.37 |-27.63 74 50.91 | 38.74 | 19.23 | 62.51 - - P H
17955 50 -24 74 4043 | 41.82 | 2395 | 56.2 - - P H
17955 39.78 |-14.22 54 30.21 | 41.82 | 23.95| 56.2 - - A H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 07 11970 46.95 |-27.05 74 51.49 | 38.74 | 19.23 | 62.51 - - \
5985MHz 17955 49.92 | -24.08 74 40.35 | 41.82 | 2395 | 56.2 - - \
17955 39.73 |-14.27 54 30.16 | 41.82 | 23.95| 56.2 - - \
\%
\
\%
\
\%
\
\
\%
\
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Emission below 1GHz

WIFI 802.11a (LF @ 3m)

WIFI |Note| Frequency | Level |Margin| Limit Read |Antenna| Path [Preamp| Ant | Table Peak Pol.
Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBpV/m) (dB) |(dBuV/m) (dBuV) (dB/m)|(dB) | (dB) |(cm)|(deg)/(P/A)(H/V)
1 30 3168 |-8.32 40 39.47 24 0.67 | 32.46 - - P | H
2 137.19 32.09 |-11.41 43.5 4558 | 17.27 | 1.53 | 32.29 - - P | H
3 204.69 34.44 | -9.06 43.5 49.95 | 14.91 1.92 | 32.34 - - P | H
4 563.2 26.85 |-19.15 46 29.9 26.13 | 3.37 | 32.55 - - P | H
5 754.3 31.39 |-14.61 46 30.97 | 28.03 | 3.92 | 31.53 - - P | H
6 955.9 33.98 |[-12.02 46 29.45 | 30.91 | 455 | 30.93 - - P | H
H
H
H
H
H
802.11a H
LF 1 44.58 3355 | -6.45 40 48.1 17.05 | 0.68 | 32.28 - - P |V
2 89.13 30.96 |-12.54| 435 4763 | 1458 | 1.16 | 32.41 - - P |V
3 135.3 29.8 -13.7 43.5 43.16 | 17.38 | 1.52 | 32.26 - - P |V
4 561.8 27.8 -18.2 46 30.86 | 26.13 | 3.37 | 32.56 - - P |V
5 716.5 33.62 |-12.38 46 34.67 26.8 3.8 | 31.65 - - P |V
6 946.1 35.82 |-10.18 46 32.01 | 30.32 | 453 | 31.04 - - P |V
\
V
\
\
\%
\Y
1. No other spurious found.
Remark All results are PASS against limit line.

The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or emission is noise floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is Margin limit line.

P/A | Peak or Average

H/V Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : C45 of C46
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
8+9 (MHz) |(dBpV/m) (dB) |(dBpV/Im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11a 5925 5545 |-3275 882 | 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 01
5955MHz 5925 43.54 | -24.66 68.2 42.6 32.22 4.58 35.86 | 103 | 308 A | H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5925MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

= 55.45 (dBuV/m)
2. Margin Limit(dB)

= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)

= -32.75(dB)

For Average Limit @ 5925MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Margin Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)

= -24.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C46 of C46




swanranas. FCC RADIO TEST REPORT Report No. : FR440146l

Appendix D. Radiated Spurious Emission Plots

Temperature : 20.1~20.8°C

Test Engineer : Yuan Lee, Fu Chen and Troye Hsieh
Relative Humidity : (50.1~67.6%

Note symbol

-L Low channel location

-R | High channel location

TEL: 886-3-327-0868 Page Number : D1 of D56
FAX: 886-3-327-0855
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<Sample 1>

Band 5 - 5925~6425MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CH02 5935MHz

8+9 Horizontal Fundamental

A (@Buvim)

Date 20280515 e @i Date 20240515
1300 130
1200 120
104 o) X
1000 AW 1000
A
%09

90| PEAKUNI,6E|

- = R IR —1 g

:
- i —
-—
40| 400 et
Condition : PEAK_BE(UNII)_6E 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_01620_230817 HORIZONTAL
i e o o R o o v
n N\

o [ | e e

509 / s00 RS (—

e i  —

30.0f 30,0

Condition : AV6_BE(UNII)_6E 3m 9120D_01620_230817 HORIZONTAL Condition /AV6(UNII)_6E 3m 9120D_01620_230817 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D2 of D56
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11a CH02 5935MHz

8+9 Vertical Fundamental

v p— ot o 240515
209 g

1209 g

1o i

1109 g

A

mo g o
wg

=S |

s00] MWWWW T
400)

00 e

309 309

200 200

100 100

5025 550, 570, 5090, 10, o 000 2000. 3000, 000, 0. 7200
Frequency (MHz) Frequency (MHz)
Site +03CHIL-HY Site 03CH1I-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNIT)_6E 3m 91200_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

A (@BuVim) Date: 20240515 ) a8y

Date: 20240515

1300
1200) 1200
110, 00|
1000) 1000
909 - 90|
800) s00)
700 700) avewmn e/

—
" o

209 209
100 100
a2 5850 w70, 5000, £ 3. 5oks 000 2000. 3000 000, 5000 0. 7200
Frequency (MHz) Frequency (MHz)
Site +03CHIL-HY Site 03CH11-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_01620_230817 VERTICAL Condition AV6(UNIT)_6E 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
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: FR440146l

WIFI Band 5 5925~6425MHz Band Edge @ 3m
1 gBuvim) bate: 20240515 J B vat: 20240515
1304 1204
1204 1204
o 1o
100.0 " 100.0)
90.0 90.0| PPEAK(UNII).|6E
I |l a1 N —_]
700 704
60 s0d
. e I
s MWMM
109 Y, P
%00 s0d
09 204
10d 10d
73 w5 0 R o s w20 5ot Todo. £ ot T
freauency Wiz Froduoncy (i)
Site :03CH11-HY Site. 03CH11-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNIT)_6E 3m 9120D_01620_230817 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 oo bate: 20240515 2B bat: 20240515
1304 1304
1204 1204
100 10
100 1004
g YAAT
w09 s0d
700 700 AVG(UNU) E
600 / s0d |
s0d : s0d e
400 400 ‘/_'ﬁ/,_/'\/"‘
304 s0orcn
209 204
10d 104
73 w5 T s T ) ot oo £ o T
reauenoy Wiz Freduency (i)
Site 2 03CH11-HY Site. 2 03CHI1-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_01620_230817 HORIZONTAL Condition : AV6(UNIT)_6E 3m 9120D_01620_230817 HORIZONTAL
 RBWFI000.000KHz VBW-0.010KHz SWT:Auto  RBWAI000.000KHz VBW:010KHz SWTiAuto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11a CHO01 5955MHz

8+9

Vertical

Fundamental

1 @BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ AV6(UNIT)_6E 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

Date: 20240515 ) @@uvim) Date: 2024.05.15
1300 1300
1200 1200
100 o]
100.0| A /\/\ 100.0|
909 504 peakumn 5t
i [§ el alie -
700 700
600 . 60
" " s00] MWWMW«MW
100 400 s
300 300
200 200
100 109
25 E ED £ D ED EE 00 7000, T 000 £ £ 20
Frequency (WHs) Froquency (H:)
site $03CHILHY site 03CHILHY
Condition + PEAK_BE(UNII)_6E 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_01620_230817 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
) @suvim) Date: 20240515 ) @Buvimy Date: 20240515
1300 1200
1200 1200
109 0]
1000 1000
900 909
800 004
700) | 700 avorumn s
b o T T e e A
s00) ; 509 R ————
100 400 SRR
300 B
200 200
100 100
25 E ED £ D D EE 00 700, ET 000 ED £ 20
requency (WHs) roquency (:)
site £ 03CHILHY site +03CHILHY
Condition + AV6_BE(UNTT)_6E 3m 91200_01620_230817 VERTICAL Condition

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH02 5935MHz

8+9 Horizontal Fundamental

A 6Buvim) Date: 2024-05-16 el (@Buvim) Date: 20240516
1300 1300
1200 1200
1109 o)
1000 1000
509 o peaKun s

: W =EIE RN S A

600) u" 600) Ippw—
4 S T
500] o b
400) 40.0f sk
300 300
200) 200)
100 100]
25 5350, 70, 5390, 5910, 5930, 5045 000 2000 3000, 2000 5000, 5000, 7200
Frequency (MHz) Frequency (MH2)
Site $03CHILHY site 03CHILHY
Condition +PEAK_BE(UNII)_6E 3m 9120>_01620_230817 HORTZONTAL Condition PEAK(UNTT)_G6E 3m 91200_01620_230817 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
A (@Buvim) Date: 20240516 evel @Buvim) Date: 20240516
1300) 1300
1200) 1200
1109 0|
1000) 1000
900 90|

::: N . —
Jﬂ = [N alo e RN

T
400) 400 p————
300 30
200) 200)
100 100
25 5350, ED 5390, 5910, 550, 5945 000 2000, 3000, 4000, 5000, 5000, 7200
Frequency (MH2) Frequency (MHz)
site $03CHILHY site 03CHILHY
Condition + AV6_BE(UNIT)_6E 3m 9120D_01620_230817 HORTZONTAL Condition AV6(UNII)_6E 3m 91200_01620_230817 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH02 5935MHz

8+9

Vertical

Fundamental

Avg.

A

a0 / a0 [ \

00

p——
v 500 g e
WMW

40,0 4000, owssrmarth b

0

200

rouoncy o roancy e
Site :03CHI1-HY Site. 03CHI1-HY
Condition : PEAK_BE(UNII)_6E 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNII)_6E 3m 9120D_01620_230817 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1o
wi
oy ad I
o e
30.0 300
2
I roamncy b
Site :03CHI1-HY Site. 03CHI1-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_01620_230817 VERTICAL Condition AVG(UNII)_6E 3m 9120D_01620_230817 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 5955MHz

8+9

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ AV6(UNII)_6E 3m 9120D_01620_230817 HORIZONTAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

s aouimy — s am) J—
90.0 90.0| PPEAK(UNII).|6E
/ o ] e
700, f 70.0/
o
e
r 500 e e e
o
400 400] st
o
2
- oy )
Site :03CH11-HY Site. 03CH11-HY
Condition : PEAK_BE(UNIT)_6E 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNIT)_6E 3m 9120D_01620_230817 HORIZONTAL
RBWT000000K} 12 VOW:A000000KH 2 SWT-Auta RBW000000KH2 VOW-3000.000K 1z SWT-Acto
no
wd
f\/\ wcunss
w wd 1]
o |
- ISR e
400 400 pr e e
O ot
2
. T e . o 0
oy et )
Site 2 03CH11-HY Site. 2 03CHI1-HY
Condition : AV6_BE(UNIT)_6E 3m 9120D_01620_230817 HORIZONTAL Condition

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

8+9 Vertical Fundamental

1 @BuVim)

Date: 20240516 ) (@Buvim)

Date: 20240516

1204
1204 1204
o 1o
100 100
a0 s peaxn se
w00 & wd ] [ f H
700 704
60 - s0d
4 500 bt
400 00| T
%00 s0d
09 204
10d 10d
73 w5 0 R o s w20 5ot Todo. £ ot T
freauency Wiz Froduoncy (i)
Site :03CH11-HY Site. 03CH11-HY
Condition + PEAK_BE(UNIT)_6E 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNII)_6E 3m 91200_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A @BuVim)

Date: 20240516 A (dBuvim) Date: 2024-05-16
1309 1300]
1209 1200)
1109 10,
1000 1000]
90 900
809 80
7o) ~ [\ 109 aveunn st
600 | 600 I
500 500 |
N C—
409 400) i
B—
300 00|
209 209
100 100
25 5650, £ 5090, 510, £ 050 5085 000 2000, 3000. 000, 5000, 000, 7200
Frequency (MHz) Frequency (MH2)
Site +03CHIL-HY Site $03CHIL-HY
Condition + AV6_BE(UNIT)_6E 3m 9120>_01620_230817 VERTICAL Condition + AV6(UNIT)_6E 3m 9120D_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D9 of D56
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Band 5 5925~6425MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CH01 5955MHz

8+9 Horizontal Fundamental

A (@Buvim) Date: 20240516 el (dBuVim) Date: 20240516
1300) 1300
1200) 1200
1100) 0|
1000) 1000

i, S e e g e

600 T J
e Slm——
500) e —"

100 r ——

T 1 L ;

Condition : PEAK_BE(UNII)_6E 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_01620_230817 HORIZONTAL
Ao Toon00Ks Ve 00 D00k <ur oA R L000000Ks VaW A0D0 000k s
Peak

20q
wd
= s W =
s E—
400 40.0) /,_/A—/’_""VM
30.0f 30.0) e

T T T L ) T o
Condition : AV6_BE(UNIT)_6E 3m 9120D_01620_230817 HORIZONTAL Condition : AV6(UNII)_6E 3m 9120D_01620_230817 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto + RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/53 CH01 5955MHz

8+9 Vertical Fundamental

1 @BuVim)

Date: 20240516 ) (@Buvim)

Date: 20240516

1300
1200 1200
1100 o)
1000 1000
900 004 peaKwlse
e f—H
700 700
- ; o P———
400 | o WWWMW
309 304
200 200
109 100
25 5850 ED 5690, ED ED 50, 5965 000 2000, 3000 000, 5000, 5000 7200
Froquency (Wiz) Froquency (M)
site +03CHILHY Site 03CHIL-HY
Condition + PEAK_BE(UNII)_6E 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNI)_6E 3m 9120D_01620_230817 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A @BuVim)

Date: 20240516 A (dBuvim) Date: 2024-05-16
1309 1300]
1209 1200)
1109 10,
1000 1000]
90 900
809 80
09 700 AvGwNn 5
m i i TE maT st ]
o : R SN
409 400) /w/vJ,N__—/\/"‘/
300 30 g
209 209
100 100
25 5650, £ 5090, 510, £ 050 5085 000 2000, 3000. 000, 5000, 000, 7200
Frequency (MHz) Frequency (MH2)
Site +03CHIL-HY Site $03CHIL-HY
Condition + AV6_BE(UNIT)_6E 3m 9120>_01620_230817 VERTICAL Condition + AV6(UNIT)_6E 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
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Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH03 5965MHz

8+9 Horizontal Fundamental

A (@Buvim) Date: 20240516 el BV

) Date: 20240516

m TN - "
z y Y o e i

s " U PO ——
00| 00| WWM°W
s
Condition : PEAK_BE(UNII)_6E 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_01620_230817 HORIZONTAL
Ao Toon00Ks Ve 00 D00k <ur oA R L000000Ks VaW A0D0 000k s
Peak
20q
900 N /\k/“ a0
700 f 700 avewnnoe
s W =
500 _1/\/_/ 504 g —
400 400 ——— e
30.0] Jnawwv/'»/
Condition : AV6_BE(UNIT)_6E 3m 9120D_01620_230817 HORIZONTAL Condition : AV6(UNII)_6E 3m 9120D_01620_230817 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto + RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI Band 5 5925~6425MHz Band Edge @ 3m
A (@Buvim) Date: 20240516 A dBuvim) Date: 2024.05.16
1300 1300
1200 1200
1100 o)
1000 W - 1004)
%09 NV" %A“« 900 pEAKUNI 6E
\ ST T
700 700
500 60
A s00] st e L
400 409 “”MM
309 300
200 200
109 100
05 S0 50 50 590 5960 ED 5980, 5985 000 2000, 3000 000, 5000, 5000 7200
Froquency (WHz) Froquency (Miz)
site +03CHILHY Site 03CHIL-HY
Condition + PEAK_BE(UNII)_6E 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNI)_6E 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
A (@Buvim) Date: 20240516 A @Buvim) Date: 2024.05.16
1300 1300
1200 1200
1109 o
1000 1000
900 ﬁ\/\f\\/\ 90
800 N w0
700 ! 709 avonn e
500 s 0. I
500 5 — S04 —
D N
400 400 e
309 30gprmme T
200 200
100 100
005 oW S0 0 5o 5960 B 5080, 5985 000 2000, ED 000, 5000, 5000 7200
Froquency (WHz) Frequency (MH2)
site +03CHILHY Site +03CHIL-HY
Condition + AV6_BE(UNIT)_6E 3m 9120D_01620_230817 VERTICAL Condition + AV6(UNII)_6E 3m 9120D_01620_230817 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FR440146l

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH07 5985MHz

8+9

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto
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1000 \m 1004
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-
Condition : PEAK_BE(UNII)_6E 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_01620_230817 HORIZONTAL
RBWIO00000K 12 VBW-3000000K 2 SWT-Aut ROWAO0D00Ks VEWES000000R A2 SWTAto
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= sl W W T T
- L [ E—
400 400 e L
30.0 300
Condition + AV6_BE(UNIT)_6E 3m 9120D_01620_230817 HORIZONTAL Condition + AV6(UNIT)_6E 3m 9120D_01620_230817 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR440146l

WIFI Band 5 5925~6425MHz Band Edge @ 3m

ANT 802.11ax HE80 Full CH07 5985MHz
8+9 Vertical

1 @BuVim)

Fundamental

Date: 20240516

) (@BuVim) Date: 20240516

ahSiasa ST T A
e e e - . p——

40.0| -
200 300
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5w i w0 Eeo s we w0 eus oo 700 e 000, £ So0o Ta0
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Condition + PEAK_BE(UNIT)_6E 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_01620_230817 VERTICAL
 RBW-1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) By bate: 20240516 J aBvm) vate: 20240516
1300 1300
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e w0 B e Eo e ot 25 oo 7000 E Tooo. £ Saoo Ta0
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Site 2 03CH11-HY Site. 2 03CH11-HY
Condition + AV6_BE(UNTT)_6E 3m 9120D_01620_230817 VERTICAL Condition : AV6(UNIT)_6E 3m 9120D_01620_230817 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH15 6025MHz

8+9

Horizontal

Fundamental

A (@Buvim) Date: 2024.05-16.
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+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto
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Condition : PEAK_BE(UNIT)_6E 3m 9120D_01620_230817 HORIZONTAL Condition PEAK(UNII)_6E 3m 9120D_01620_230817 HORIZONTAL

TO00 00K VAW 3000000k W T A BA10000000-5 VEVES63D000R 2 W T e
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Condition + AV6_BE(UNIT)_6E 3m 9120D_01620_230817 HORIZONTAL Condition + AV6(UNIT)_6E 3m 9120D_01620_230817 HORIZONTAL

+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI

Band 5 5925~6425MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH15 6025MHz

8+9

Vertical

Fundamental
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Condition : PEAK_BE(UNIT)_6E 3m 9120D_01620_230817 VERTICAL Condition PEAK(UNIT)_6E 3m 9120D_01620_230817 VERTICAL
RBW-I000.000KHz VBWE3000000KHz SWTAuto REW-1000.000K+2 VBW: 3000000k 2 SWT-Auto
Peak
1o
s00
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PSS S S s anes 400) u_/v_/L__.,M’v/v/l
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200
ey ety o
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Condition : AV6_BE(UNTT)_6E 3m 9120D_01620_230817 VERTICAL Condition : AVG(UNTT)_6E 3m 9120D_01620_230817 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No.

: FR440146l

Band 5 - 5925~6425MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH02 5935MHz

8+9 Horizontal Vertical
S T ol T g EO W i el
AR HSEH R SIS ol ~all LT U IFTE T ko
i:r\zdmon ;ggi;,(lc';rl:{[),ﬁE 1m SHF_1223_230710 HORIZONTAL Zl;':dmon s;i;‘(lljﬁry[),es 1m SHF_1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11a CHO01 5955MHz

8+9

Horizontal

Vertical

Peak

Avg.
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e e e e e 8
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Condition PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

000 4000.6000.8000. 12000 16000, 20000. 24000, 28000, 32000. 36000, 40000
requoncy (MHz)

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR440146l

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11a CH49 6195MHz

8+9 Horizontal Vertical

IR -

o 1 1l At B
o T T I B e e T S T
40.0| 2 40.0| 2

Site :03CHI1-HY Site 03CH11-HY

Condition : PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition

PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11a CH93 6415MHz

8+9

Horizontal

Vertical

Peak

Avg.
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Froquency (MHz) requoncy (MHz)

site $03CHIL-HY
Condition +PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition

T el S UL
T SRR T ™ =g SR e =

f el

Site 03CHII-HY
PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swomroncas. FCC RADIO TEST REPORT Report No. : FR440146l
Band 5 5925~6425MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)
WIFI Band 5 5925~6425MHz Harmonic @ 3m
ANT 802.11ax HE20 Full CH02 5935MHz
8+9 Horizontal Vertical
;EEIIHHIH WP T oot ;E_EJM\HI FHE- T = U oelboelse
~ell AT ST B ~all LT U ST LT A
Peak
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR440146l

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CHO1 5955MHz

8+9 Horizontal Vertical

IR - -
o 1 1l At B
o T R T I B e e T A T
50,0 1 2 50.0| 1

Site :03CHI1-HY Site 03CH11-HY

Condition : PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition

PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR440146l

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH49 6195MHz

8+9 Horizontal Vertical

IR -

o 1 1l At B
o T T I B e e T S T
Site :03CHI1-HY Site 03CH11-HY

Condition : PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition

PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR440146l

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH93 6415MHz

8+9

Horizontal Vertical

Peak
Avg.

IR - -
o 1 1l At B
o T T I B e e T A T
50.0 + 50.0| Kl

Site :03CHI1-HY Site 03CH11-HY

Condition : PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition

PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT Report No.

: FR440146l

Band 5 5925~6425MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CHO03 5965MHz

8+9

Horizontal Vertical

Peak
Avg.

Date: 2024.05.27 el (dBuVim)

T R e e T R e
g R s o e T e e
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200)
1000 4000.6000.6000. 12000, 16000, _ 20000 24000 28000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000, 20000, 24000, 0. 32000 36000 40
fffffffff ) Frequency (MH2)
site $03CHILHY Site 03CHILHY
Condition +PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNTT)_GE 1m SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR440146l

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH51 6205MHz

8+9 Horizontal Vertical

IR -

o 1 1l At B
o T T I B e e T S T
Site :03CHI1-HY Site 03CH11-HY

Condition : PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition

PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR440146l

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE40 Full CH91 6405MHz

8+9 Horizontal Vertical

IR - -
o 1 1l At B
o T T I B e e T T T
50.0 1 50.0( +

Site :03CHI1-HY Site 03CH11-HY

Condition : PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition

PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

Peak
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR440146l

Band 5 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE80 Full CH07 5985MHz

8+9

Horizontal

Vertical

Peak
Avg.

Date: 2024-05.27
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site $03CHILHY
Condition +PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL

1000 4000.6000.6000. 12000, 16000. 20000 24000 28000, 32000, 36000, 40000
fffffffff )

LR T ol
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000 4000.

Site
Condition

§000.8000. 12000, 16000 20000 24000. 0. 32000, 36000 40
Frequency (MH2)

03CHILHY

PEAK(UNTT)_GE 1m SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR440146l

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH55 6225MHz

8+9 Horizontal Vertical

IR -

o 1 1l At B
o T T I B e e T S T
309 300 ‘[

m |

Site :03CHI1-HY Site. 03CH11-HY

Condition : PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition

PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR440146l

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE80 Full CH87 6385MHz

8+9 Horizontal Vertical

IR -

o 1 1l At B
o T T I B e e T A T
50.0( 1 50.0| 4

300 30 ‘[

m |

Site :03CHI1-HY Site 03CH11-HY

Condition : PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition

PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT Report No.

: FR440146l

Band 5 5925~6425MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)

WIFI

Band 5 5925~6425MHz Harmonic @ 3m

ANT

802.11ax HE160 Full CH15 6025MHz

8+9

Horizontal Vertical

Peak
Avg.

Date: 2024.05.27 el (dBuVim)
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fffffffff ) Frequency (MH2)
site $03CHILHY Site 03CHILHY
Condition +PEAK(UNII)_6E Im SHF_1223_230710 HORIZONTAL Condition PEAK(UNTT)_GE 1m SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR440146l

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH47 6185MHz

8+9 Horizontal Vertical

IR -

o 1 1l At B
o T T I B e e T A T
Site :03CHI1-HY Site 03CH11-HY

Condition : PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition

PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR440146l

WIFI Band 5 5925~6425MHz Harmonic @ 3m

ANT 802.11ax HE160 Full CH79 6345MHz

8+9 Horizontal Vertical
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e e R e e e e 8
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Froquency (WHz) requency (Miz)
site $03CHIL-HY Site 03CHII-HY
Condition +PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition

PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

Peak
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

Band 7 - 6525~6875MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11a CH117 6535MHz

8+9

Horizontal

Vertical

Peak
Avg.

33
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2000024000, 0. 32000 36000 40
Frequency (MH2)

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11a CH149 6695MHz

8+9

Horizontal

Vertical

Peak

Avg.

Date: 20240527
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i | kol e e e e s | o
e e R ~aff BTl
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Site 03CHII-HY
PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11a CH181 6855MHz

8+9

Horizontal Vertical

Peak
Avg.

IR - -
o 1 1l At B
o T T I B e e T A T
Site :03CHI1-HY Site 03CH11-HY

Condition : PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition

PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR440146l

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11a CH185 6875MHz
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Vertical

Peak
Avg.
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR440146l

Band 7 6525~6875MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH117 6535MHz

8+9
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Vertical

Peak
Avg.
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Frequency (MH2)
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PEAK(UNTT)_GE 1m SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH149 6695MHz
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WIFI Band 7 6525~6875MHz Harmonic @ 3m

ANT 802.11ax HE20 Full CH185 6875MHz

8+9 Horizontal Vertical

IR - -
o 1 1l At B
o T T I B e e T S T
Site :03CHI1-HY Site 03CH11-HY

Condition : PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL Condition

PEAK(UNIT)_6E Im SHF_1223_230710 VERTICAL

Peak
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D42 of D56



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR440146l

Band 7 6525~6875MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI

Band 7 6525~6875MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH123 6565MHz

8+9

Horizontal

Vertical

Peak
Avg.

Date: 2024-05.27

ST
e

it |l

U ol

=
= Mg B

Condition

$03CHILHY
+PEAK(UNIT)_6E Im SHF_1223_230710 HORIZONTAL

000 4000.6000.6000. 12000 16000, 20000 24000 28000, 32000, 36000, 40000
fffffffff )

R S S

i

000 4000.

Site
Condition

00,8000 12000. 16000 20000, 24000. 0. 32000, 36000 40
Frequency (MH2)

03CHILHY

PEAK(UNTT)_GE 1m SHF_1223_230710 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D43 of D56



swanranas. FCC RADIO TEST REPORT Report No. : FR440146l

WIFI Band 7 6525~6875MHz Harmonic @ 3m
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WIFI Band 7 6525~6875MHz Harmonic @ 3m
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WIFI Band 7 6525~6875MHz Harmonic @ 3m
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WIFI Band 7 6525~6875MHz Harmonic @ 3m
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Band 7 6525~6875MHz
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Emission below 1GHz
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<Sample 2>
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WIFI 802.11a (Band Edge @ 3m)
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Band 5 - 5925~6425MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)
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